PARTS LIST
HPmER

SR525HP

20214 11H efEThR  NOV . 2021

HXE=tIHI 77Uy o IHI GrouP




IN—INARDRFIZDONT

1) cON=J)AMIIEX FRERANEH SN TLFET,

ETILZFR fEI—FK A BT H {ANo. IOV ATR
SR525HP - S7 397292 22 A\UF1E, 7 A, TAU0FE
SR525HP - S9 397293 22 A\UF1E, 9 WA, T AUFE S
_ . = . 432,
SR525HP — W5 397295 26 1UF0E, 5 A, 7T (UFF (133737)
SR525HP — W7 397296 26 {UF1E, 7 A, TAU0FEF W
SR525HP — W9 397297 26 {UF1E, 9 A, 7T 1UFEF

IO VBEFREBRIEIIOEERS (EN

BEEINTHYET,

2)

JRARDEEHARIZDNT

) =Y R T BRARGRIXEARBLERSICKY

DAFDERHERBRIETEICRI BESICH>TEHRALETS,

RUES| HRES 0.2 7 LR G| wwsw | 2w | @
Key No. | Parts No. Description © ™ | Serial Number|Size and details| Remarks
@ @ ©) @ ® ® @
DORHEES  AFAMIFEINTOESEBTLIRALNDBETE—HIELHILITLY . MREENERSITEET,

QEUAEEE REEETLILFOOBLBEETYT,

QMMmEH HROAMEEX-MIXTRRLTHYFET,

@E #H RUELEBESHEYOERBEHEZRRLTHYET,

®H % BERERICLOIFHRmEBMREDAERMERETERRLTHYET,
@EIGSH A EEEESEARTLTHVET,

@x T BEBROBETRRINMLTHYET,

®f & HaROEHK-FHAENKRRLTHYET.

@ HK FEIHOEXERRLTHYFET,




3) B .HREEIZDINT
HEE R EEICLATNRE AR EOEBREDRRIEIRDBEYTT,)

KRR s N B

* HRYETRA (BRBFSHEICCOT—I0HH5LDF MGV LEEA,)

A FBRICEBMESHY FHIESMREHBRZOVT NICHEAFITHEEET )

FEROAEEESHY FHAEFERBOVWT NICLEMA FHEET A, IBERMATFHEAZIC

B BB EFHEE LA, )

D A MOEBRIELZL G EH AR, B RIXIBRHRAIZOH R ITHEET )

E BN THYE N SHBISHEL A

F B & mTHYBEILSHEBICSHZETZ A

0 IBER G IS EICRY G, URHSAEME (OY—VEanBESHICIBMRESHEMIZRT)

~XX XXX BERE XXXXX SHHET
XX XXX~ BERE XXxxxx B#kLY

B&EE
ASSY . FtrIJl R H : 34k OP : #Fiav IN R&
Inc = -—Z&D up  : E d - B EX : #¥XR
AR . FTE LOW : T | . RS
Fr. . Zavk STD : RAVA—F t . BE
Re. : U¥ Uus : 79 —H4(X¢ . B
L.H . LIk 0S : A—/A—HAZCOMP : a T —k (EA.HhIAR)

4) AZARZDOLNT

ASAMZIZASSYEl f - BIAE R A BB SN TOET N BT LLEHLGHBIRETT IO TEHYFE A
EHEGHBAESERVNVEIODBERELGDIEDTY , AFAMIFSNTNEIESLIALNDREERESE
—HIELHEITRY . ZDRELESHORMBESZERHDIIITHL TVET,

TEXITDOINT
1) BRESIXOBIZ, HRES - HALH-BRESMSE T,
2) TEAXOESIE. REIELTREDSNDRBIEBHFEE A,
3) mSREIE. INDT MIERBMS 6 CHERABLET.
(MEROELSEERASNET LRHRIE O BT IRRLAVET, )
4) BRMEEIE. JROBRMERESELS,

X ABBERIIFEGCERT D ENHYFET,




INTRODUCTION

1) This Parts List contains following models.

Model Product Code Specification Type Serial No. Engine Model
SR525HP - S7 397292 22”wide, 7blade, 7" diameter
SR525HP - S9 397293 22"wide, 9blade, 7" diameter S
SR525HP - S11 397294 22 wide, 11blade, 7" diameter 25001 ~ N844L - D - SR525
SR525HP - W5 397295 26”wide, Sblade, 7" diameter (133737)
SR525HP - W7 397296 26" wide, 7blade, 7" diameter W
SR525HP - W9 397297 26" wide, 9blade, 7" diameter

Please confirm both engine serial number (abbreviation ; EN===+) and chassis serial number,

when place a spare parts order.

2)Description of items in the list.

T 00 BEHEH% B o .

RHES| BEES TR Qty i 1 it = 4 B <t i &
Key No. Parts No. Description ©) [:3 Serial Number|Size and detail§ Remarks
O) @ ©) @ ® ® @

DKey No. :The number are shown the relevant part in the diagram.

@Parts No. :The parts numbers are generated as a unique number to identify and manage.
®Description :Descriptions are written in Japanese and English.

@Quantity It represents the quantity of each part contained in key humber.

BInterchangeability :Mark to show interchangeability when replacing former parts with new ones.
®Serial Number It helps to identify a correct parts due to design changes.

(@Size and details  :Dimensions of standard parts.

®Remarks :Specifications, descriptions, etc. of parts.

@Model :Each types of model is mentioned.



3) Mark and Abbreviation

Mark when

parts are changed, interchangeability of new and former parts is shown as below.

Mark Description
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B Nevy parts can be substituted for old parts, but vice versa Thus, new part may be supplied to order
asking for supply of old parts.
D New and old parts are not interchangeable.
E This is an additional parts and applicable serial numbers are filled in the column “Serial Number”.
F This is a discontinued parts and applicable serial numbers are filled in the column “Serial Number”.
0 Old parts will be supplied until IAT run out stocks and thereafter new substituted parts will be started

to supply. ("O” mark appears in the column Parts No.)

~ X X X X X:UptoX X X X X for serial numbers.

X X X X X~:

X X X X X and up for serial numbers.

Abbreviation

ASSY : Assembly R. H . Right OoP : Optional IN . Intake
Inc : Including UP : Upper d : Diameter EX : Exhaust
AR : Required LOW . Lower I . Length
Fr. : Front S.T.D : Standard t : Thickness
Re. : Rear u.sS :Undersize [0) :Diameter
L. H . Left 0.S :Oversize COMP : Complete

4) Diagrams

Diagrams show assembly parts and each unit parts; however, it does not always

show exactly the same shape and sizes of service parts.

These are visual aids easily to find correct parts numbers you need. Using parts

numbers in the diagrams and key numbers in the parts list, appropriate parts can be identified.

How to order

1)When placing order, please send a parts number, parts name and quantity of the necessary part.

2)Basically, IAT do not accept your return request except IAT's failure. delivered by mistake are not accepted.

3)Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warranty does not cover

when the use of parts which are not SHIBAURA service parts.)

X This parts list may be modified without notice.




B b/ 4
CONTENTS
5 T N

FIG NO. SUBJECT PAGE
I DY
ENGINE

101 D)oR Javy CYLINDER BLOCK

102 DYF AR CYLINDER HEAD

103 9509 %Ik & EXRY CRANK SHAFT & PISTON

104 Hils %I+ CAM SHAFT

105 D+—3 KT WATER PUMP

106 RAZVY FYHr—R TIMING GEAR CASE

107 Aooxhiay Ko7 INJECTION PUMP

108 IFY—RAk Y=R—ILR EXHAUST MANIFOLD

109 Ayh— 7—L ROCKER ARM

110 AR hN— HEAD COVER

111 TAIWRST | AL TAILAE OIL PUMP , OIL FILTER

112 FTILE 2—EIOk ALTERNATOR MOUNTING

113 FILE R—73 ALTERNATOR

114 RE—TATE—4 STARTING MOTOR
—
CHASSIS

201 a—I)L A9, 1\vTY) FUEL TANK , BATTERY

202 A 22D OIL TANK

203 I79)—F ., <I35 AIR CLEANER , MUFFLER

204 (S S D2 W Ly j= Ly TRANSMISSON

205 FoURIVIaY ; 43 TRANSMISSON ; SHIFTER

206 Swiavh—R ; RoT MISSION CASE ; PUMP

207 FSURIWay  FSATE=ZFY TRANSMISSON ; DRIVE PINION

208 77,788 FTHORIL DIFFERNTIAL , FRONT AXLE

209 ATFFYLY A5 L & ARL—4 Tux STEERING COLUMN & OPERATOR’'S DECK

210 A—A ASSY METER ASSY

211 )X PORI, TIFLUIYIL REAR AXLE , DIFFRENTIAL

212 )X FORIL , IRA—ILI % Th REAR AXLE , WHEEL SHAFT

213 HST R4 L H.S.T PEDALS



214
215
216
217
218
219
220
221
222
223
224
225
226
227
228
229
230
231
232
233
234
235
236

237

fERHE
IMPLEMENT

301
302
303
304
305
306
307

308

7otV & Tk avbA—)L
L—L

Uk, IL—2

HAYBR— F—L (TAVK)
Hhyi—7—L (1)Y)
Roryk, 22204
ATT7IVYT 7—R
FAWKRT , o371
T4IL5

HST K547

a7V FIUARZYAY

DI

||

‘4

—bk TSk

v—bk

TPy RY)—=
TL—F% RF)L
JL—* ASSY

Javk & v RA—)L
avka—JL NILT
AT7IINAAY (TAVE)
aA7INAAY (1))
aA7JiNAHhY (JTh)
VANV IN—FRA

FTh—IL

vk A—3— (S7/89/S11)
HATIN (S7/89/S11)
Ryl F42 (S7/589/511)
1)¥ A—5— (S7/89/S11)
HyB— H3— (S7/59/S11)
N4y ASSY (S7/89/511)
Nk (S7/S9/S11)

Y49k (S7/59/S511)

ACCELERATOR & CHANGE LEVER
FRAME

NET , ROOF

CUTTER ARM (FRONT)
CUTTER ARM (REAR)

BONNET , FENDERS

STEERING CASE , HTDRAULICS
OIL PUMP , SUCTION LINE
FILTER HYDRAULICS

H.S.T DRAIVE

HYDRAU STATIC TRANSMISSION
RADIATOR

SEAT BRACKET

SEAT

ENGINE SCREEN

BRAKE PEDALS

BRAKE ASSENMBLY

FRONT & REAR WHEELS
CONTROL VALVE

HYDRAULIC PIPING (FRONT)
HYDRAULIC PIPING (REAR)
HYDRAULIC PIPING (LIFT)
WIRE HARNESS

DECALS

FRONT ROLLER (S7/59/S11)
REEL BLADE (S7/S9/S11)
BED KNIFE (S7/S9/S11)

BED KNIFE (S7/S9/S11)
CUTTER COVER (S7/59/S11)
BUCKET ASSY (S7/S9/S11)
BUCKET (S7/S9/S11)

ACCESSORY (S7/S9/S11)



309

310

311

312

313

314

Javk A—5— (W5/W7/W9)
HAT 2N (W5/WT/W9)

RNyk +47 (W5/W7/W9)
¥ B—5— (W5/W7/W9)
HvB— H78— (W5/W7/W9)

Y492 (W5/W7/W9)

MmBESIERSE
NUMERICAL PARTS INDEX

Iy

Sr—

FRONT ROLLER (W5/W7/W9)
REEL BLADE (W5/W7/W9)
BED KNIFE (W5/W7/W9)

BED KNIFE (W5/W7/W9)
CUTTER COVER (W5/W7/W9)

ACCESSORY (W5/W7/W9)

ENGINE
CHASSIS

MOWER



T° ~s~‘/ﬁ

(ENGINE)

N844L-D



FIG. 101

YR Jaovy
CYLINDER BLOCK

= n a = hvd [ ﬁ%{@;& E A ry = |]
RHEES| BmES ] B M Q'ty ﬁ o s 5 1 B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 110101910 [CYLINDER BLOCK  [¥)v% 7°'mv4 compL| 1 | 1
2 064210025 |SEALING CAP al V/EES DY 2| 2
3 064209055 |SEALING CAP ValV/EES SV 515
4 198466010 |PLUG 759 8.4 3|3
5 198466020 [PLUG 759 :10.4 2 | 2
6 198466920 [PULG 799 12 2 | 2
7 198466030 [PLUG 759" 6.5 4 | 4
8 165296260 [SHAFT : IDLE GEAR |74V £ ¥¥¥7F COMPL| 1 1
9 198517222 [BUSHING : STD 7991 : STD 1] 1
10 040106203 |BALL BEARING H=WATYY 1| 1
11 064100045 |[EXPANSION PLUG  |IHANYYAY 739 | 1 | 1
12 042309018 |NEEDLE BEARING =N ATV 1 1
13 042309017 |NEEDLE BEARING =N AT 1| 1
14 030500612 |DOWEL PIN IV EY 2 | 2
15 030500616 |DOWEL PIN VI EY 2| 2
16 030501025 |DOWEL PIN VI EY 2 | 2
17 030309005 |SPRING PIN AN EY 2| 2
18 012110820 [STUD BOLT AZYE R b 3| 3
19 012110635 |STUD BOLT AR Kb 1 1
20 012110660 [STUD BOLT Y VI 1] 1
21 110701320 [OIL PAN TNy 1] 1
22 110996860 |GASKET BAFY ANy | 1]
23 011310620 |BOLT :M6X20 R Ib 30| 30
24 010411212 |BOLT :M12X1.25-12L |# bk 1] 1
25 025100012 |SEAL WASHER Van VYAl 1] 1
26 050209083 |OIL SEAL AN -l 1] 1
27 110361260 [REARPLATE Y 72— 2 | 2
28 011510820 |BOLT :M8X20 R Ib 10 | 10
29 140546020 [JOINT : FILTER 2% ELPL 1] 1
30 140517020 |FILTER : OIL A4 744 COMPL| 1 | 1
31 198736050 [COCK NPl 1 1
32 198486770 [CONNECTOR 7990 1 1
33 068116250 |VINYL TUBE E'=- F1-7° 1 1 ~ 123217
33 068106250 |VINYL PIPE E== N47 1] 1 123218 ~
34 110756460 [GAUGE GUIDE = #'4F COMPL| 1 | 1




FIG. 101

D IAEY Y
CYLINDER BLOCK

FETY=E

RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

35 198416320 |[GAUGE COMPL LA =% COMPL| 1 1

36 052109113 |O-RING oy 2 | 2

37 011310612 |BOLT :M6X12 i Wb 1 1

38 140036220 [VALVE ASSY : RELIEF |Y)-7 n'JL7° ASSY | 1 1

39 052109078 |O-RING oYy 1 1

40 185086530 |[MOTOR ASSY. STARTING |A4-74v4" -4 ASSY| 1 1

41 010311030 |BOLT :M10X30 iR b 2| 2

42 026100010 |WASHER VA 2| 2

43 027100010 |LOCK WASHER A2V 99k 2| 2

44 020900010 |NUT :M10 Tk 2| 2

45 011511220 |BOLT :M12X20 n/AN 2| 2

10



)R AR

FIG. 102
CYLINDER HEAD
—10 21
—11
— 9
— 8
— 12
—16
— 3
— 4
~
= e
| 22 @
—14 ‘ I
-
I 7 @/ =
20
WZNEYT; o
RUES| BRES # & % AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 111011390 [HEAD ASSY : CYLINDER[V)Y4™ AYE ASSY | 1 1
2 064210018 |SEALING CAP Vs VYA SV 71 7
3 064210030 |SEALING CAP VMY AES SV 2 2
4 064210025 [SEALING CAP V) VYRS DYN 6 6
5 064210010 |SEALING CAP Y=vh 27 313
6 120166380 |VALVE.INTAKE 19749 W7 4 4
7 120176380 |VALVE : EXHAUST I —AF N7 4 4
8 120406070 [SEAL : VALVE GUIDE , IN|W V7" 4K Y=L IN| 4 | 4
9 198216700 |SPRING YLV 8 8
10 120186080 |RETAINER )77 8 8
11 120226070 [COTTER av4 16 | 16
12 120406050 |SEAL : VALVE GUIDE , EX|N V7" 4K Y= - EX| 4 4
13 120216041 [CAP VALVE N7 Y7 8 8
14 110136400 |SEAT : VALVE NIV7 Y-k IN 4 4
15 111147751 |GASKET : CYLINDER HEAD |AYF B AFYh - T1.1| 1 1
15 111147761 |GASKET : CYLINDER HEAD |AYN B ZAFYb - T1.2| 1 1
15 111147771 |GASKET : CYLINDER HEAD |AYF B AFYh - T1.3| 1 1
16 111136480 [BOLT : CYLINDER HEAD |[AYF K'ILb 14 | 14
17 111136490 [BOLT : CYLINDER HEAD [AY} & JLb 4 | 4
19 195816540 |[HANGER N 2 2
20 011510816 |BOLT :M8X16 A 2 2
21 012110655 [STUD BOLT AR Kb 2 | 2
22 110136435 |SEAT : VALVE NIV -k INJEX | 4 4 E 1124896 ~

11



FIG. 103

9529 xIh & EXRRY
CRANK SHAFT & PISTON

= n a = hvd [ ﬁ%{@%& E A ry = |]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t ] %
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 115256751 |CRANK SHAFT COMPL |97Y9 %7+ COMPL| 1 1 ~ 129538
1 115257130 [CRANK SHAFT COMPL |93Y% Y%7+ COMPL| 1 1 129539 ~
2 115276270 |GEAR : CRANK SHAFT|97V9 +'% 1 1
3 034100508 |KEY - 1 1
4 030509020 [DOWEL PIN JYIEY 1 1
5 110156360 [HOLDER ASSY : BEARING|A 7YY hlb8" ASSY : 1| 1 1
6 010109406 (BOLT :M10X55 Wb ATYUVE KLE| 8 8
7 030500612 |DOWEL PIN I EY 8 | 8
8 110156370 [HOLDER ASSY : BEARING|A 7YY #b4" ASSY : 2| 1 1
9 110156380 [HOLDER ASSY : BEARING|A'7Yv4 hL4" ASSY : 3| 1 1
10 110156390 [HOLDER ASSY : BEARING|A'7YvY #L4" ASSY : 4| 1 1
11 198517232 |[METAL , UPPER : STD [A4)l , 9T : STD 4 4
11 198517236 |[METAL , UPPER:U.S 0.25|*4)L , 9I:US025| 4 | 4
11 198517239 [METAL , UPPER: U.S 0.50|A4)L , 91 :US 050 4 | 4
12 198517242 [METAL , LOWER : STD|*4)L , ¥4 : STD 4 4
12 198517246 |METAL, LOWER:U.S025( )L, 91 :U.S025| 4 | 4
12 198517249 |METAL, LOWER: US 050 |#4)L , ¥4 : U.S 050 4 4
14 199266200 [THRUST WASHER A7AE 79YY 2 2
15 010109667 [BOLT :M10X65 R IVb 3 3
16 010700860 |BOLT :M8X60 b 2 2
17 115107970 |RING KIT : PISTON Ay YOG KIT 4 4
18 115017491 |PISTON KIT : STD E°AbY KIT : STD 4 4
19 115326220 [PIN : PISTON EAbY EY 4 | 4
20 036500028 |[SNAP RING ATY7° YUY 8 | 8
21 115026330 |[ROD ASSY : CONNECTING [a#4T4V% 0Yh ASSY| 4 4
22 198517265 [BUSHING 791 4 | 4
22 198517226 [BUSHING : US 0.25 |7"V¥1:US 0.25 4 4
22 198517229 [BUSHING : US 050 |7'%¥1:U.S 050 4 4
23 115176140 |BOLT : CONNECTING ROD|AWF #'JLb 8 | 8
24 020109120 [NUT :M10X1.25 FYb - aypyd 8 8
25 198517252 [METAL , PIN : STD ML £V STD 8 8 ~ 121514
25 198517650 |METAL , PIN : STD AL BV STD 8 8 121515 ~
25 198517256 [METAL, PIN: U.S 0.25|44)L ,Ev:US 025 8 | 8
25 198517259 [METAL, PIN : U.S 0.50(*4)l , £Y : US 0.50| 8 8
26 199266210 [THRUST WASHER AIAL TN 1 1

12



FIG. 103

9529 xIh & EXRRY
CRANK SHAFT & PISTON

wrenT
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

27 115391140 |PULLEY , CRANKSHAFT |952% Y%7k 7°-Y) 1 1

28 020109086 |NUT :M24X1.5 Tk 1 1

29 115357522 [FLYWHEEL 774 &4-)V COMPL| 1 1

30 115376160 |GEAR : RING oy % 1 1

31 010109341 |BOLT : M10X1.25-34L | L} 6 | 6

13



AL OxTk
CAM SHAFT

FIG. 104

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

1 120026320 |CAMSHAFT ASSY  |hh Y%7+ ASSY 1] 1

2 120016050 [GEAR ASSY : CAMSHAFT |14 ¥™% COMPL 1 1

3 034100508 |KEY *- 1] 1

4 120736081 |GEAR 'y 1] 1

5 199216230 |SPACER AN'—Y 3|3

6 040109057 |BALL BEARING = ATV 1|1

8 125256120 |SLIDER COMPL 2314 COMPL 1] 1

9 199566750 [PLATE 7°b—b 1|1

10 011310612 |BOLT :M6X12 R Ib 2 | 2

14



FIG. 105

Ar—3— RoT
WATER PUMP

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

1 145017790 [PUMP ASSY : WATER |94-4 Y7 ASSY | 1 | 1

2 015300614 |SCREW :M6X14 A91 3|3

3 145146320 |SET PLATE Y+ 7L+ 1] 1

4 145996681 |GASKET O] N1 AV N B I

5 064500030 |PLUG 73 1] 1

6 145996990 [GASKET : W/P N AT W/P 1 1

7 011310635 |BOLT :M6X35 AN 4 | 4

8 011310645 |BOLT :M6X45 AN 2 | 2

9 023100006 [NUT :M6 Tk 1] 1

10 145996710 |GASKET WAFIL = =R 1 | 1

11 145216730 |[CASE : THERMOSTAT|#-% R4YF 7-% 1] 1

12 064500030 |PLUG 7Y 1] 1

13 145206230 [THERMOSTAT #-£ R4Yh 1] 1

14 199116370 |CLAMP 9997 1] 1

15 145226450 [COVER : THERMOSTAT|#—% R4k AHn'— 1 1

16 145996051 |GASKET DAY =T An-| 1 | 1

17 010810820 [BOLT :M8X20 AN 2 | 2

18 145536051 |HOSE f-2 1] 1

19 067100022 |HOSE BAND F—2 WUr 2 | 2

20 385720011 |SENSOR Y- Y% -4 1] 1

21 385720360 |[SWITCH : THERMO  |A{YF : #—% 1] 1

22 023100006 [NUT :M6 Tk 2 | 2

23 145336620 |PULLEY : FAN 77V 77 1] 1

24 185727000 [PLATE :ADJUSTING [7¥¥YATV97L—b | 1 | 1

25 011510820 [BOLT :M8X20 R Ik 1] 1

15



FIG. 106

AT XFVir—X
TIMING GEAR CASE

26 ——~

ey

17 P
-\
|
e
7] 2
22
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 165106680 |CASE : GEAR ¥¥ 7-ACOMPL | 1 | 1
2 030300414 |SPRING PIN AN EY 1] 1
3 125046510 |LEVER ASSY : GOVERNOR|#'AN'F Lin'— ASSY | 1 1
4 026200010 |WASHER UMY 1] 1
5 036800008 |SNAP RING SYZV/i 2 | 2
6 125406080 [TENSION LEVER FU%3avbn—COMPL| 1 | 1
7 125116141 [SHAFT : GOVERNOR |Y¥ 7} 1] 1
8 052109108 |O-RING oy’ 1] 1
9 036800005 |[SNAP RING ATy 1] 1
10 198216731 [SPRING AU As—b 1] 1 ~ 120639
10 198217820 [SPRING YORV/RWS S 1] 1 120640 ~
11 125156170 |ARM COMPL 7-1 COMPL 1] 1
12 198217320 [SPRING : MAIN ATV MYy 1] 1
13 052109110 |[O-RING oy’ 1] 1
14 125976100 [STAY ATA 1] 1
15 011310614 [BOLT :M6X14 AN 2 | 2
16 010109264 |BOLT :M6X25 R IWb 2 | 2 ~ 124226
16 010109695 |BOLT :M6X30 R TANL b | 2 | 2 124227 ~
17 023100006 |NUT :M6 TYb 3|3
18 165996550 |GASKET NATIM : ¥ % 5-Z| 1 | 1
19 198636160 |OIL SEAL AN =l 1] 1
20 125416090 [LEVER : GOVERNOR |#'n'T+ Linv'- 1] 1
21 398210070 |SPRING ANy 1| 1
22 010110630 [BOLT :M6X30 b 1] 1
23 011310645 |BOLT :M6X45 R Ik 717
24 011310660 |BOLT :M6X60 iR IWb 3|3
25 011310680 [BOLT :M6X80 R Ib 2 | 2
26 031100004 |PIN ATy7EY 1| 1
27 052300600 |O-RING oNuy 1| 1

16



FIG. 107

1ooxhiay RoT
INJECTION PUMP

= T 9 = 7| [m] Jﬁ%ﬂﬂ& B s — 1]
RHEES| EES B om B W Q'ty T’i IR = - B <t B =
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 131011120 |PUMP ASSY : INJECTION|4>¥'19%3y £V7° ASSY| 1 1
2 131426321 [SHIM SET YL EYh - N4 1] 1
3 023100008 |NUT :M8 TYb 3| 3
4 010810820 | :M8X20 /A 2| 2
5 198487920 [CONNECTOR 1294 1] 1
6 140996350 [WASHER UPPAY 1] 1
7 131426200 [GASKET NAFIS IR 4 | 4
8 131406360 [INJECTOR JRAN TN KL ASSY| 4 | 4
9 131606950 [PIPE : RETURN J4—y N47°COMPL| 1 | 1
10 131507700 |PIPE : INJECTION 1vs1953y N7 compL| 1 | 1
11 131507710 |PIPE : INJECTION 1v5°'1953y N47° coMPL| 1 | 1
12 131507720 |PIPE : INJECTION 1v5°1953y K47 comPL| 1 | 1
13 131507730 |PIPE : INJECTION 1vy195ay K47 comPL| 1 | 1
14 199106021 [CLAMP 457" COMPL 6| 6
15 010110625 |BOLT :M6X25 iRk 3|3
16 023100006 [NUT :M6 Fb 3| 3
17 068204112 |HOSE 71-I)b K2 1|1
18 067200078 |HOSE CLIP F—=2 997’ 2 | 2
19 131446006 |[NUT Tk 4 | 4
20 131426230 |GASKET N ARk 4 | 4
21 185206085 [SOLENOID oz 1] 1
22 025100016 |SEAL WASHER o IV VAT 1] 1
23 185366190 [PLUG : GLOW yo- 739 4 | 4
24 185376150 [CONNECTOR 1494 90— 1 1
25 052400250 |O-RING ouy 1] 1
26 052100400 |O-RING oNvy 1] 1
27 185606170 [HARNESS : WIRE 4% N—%A 1] 1
28 020100004 |NUT :M4 TYb 1] 1
29 027100004 |SPRING WASHER A2V OYvY 1] 1
30 023100004 |NUT :M4 FYb 4 | 4
31 010700820 |BOLT :M8X20 n/AN 1 1
32 110466210 |PIPE : FILLER 247— IN47° 1] 1
33 198436010 |CAP 97 1] 1
34 011310620 |BOLT :M6X20 AN 2 | 2
35 131246170 |EYE BOLT 74 &b 1 1

17



1ooxhiay RoT
INJECTION PUMP

FIG. 107

= on a = ¥ ] Jﬁ%ﬂﬂ%& B N = 1
RHEES| EES B om B W Q'ty 5 IR = - B <t B =
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
36 131296255 |GASKET N Afryk 2 2
37 131246010 |PIPE JOINT 74 1 1

18



FIG. 108

IFXJ—Xk v=hR—ILR
EXHAUST MANIFOLD

= n a = hvd [ ﬁ%{@& E A ry = |]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t 3 %
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 135617150 [MANIFOLD : EXHAUST |T%Y -AF ¥ZhkLN | 1 1 ~ 110412
1 135617120 [MANIFOLD : EXHAUST |I%Y =&k vZHhILE | 1 1 110413 ~
2 135996780 |GASKET WAEYR EX vzl 1| 1
3 011510860 |BOLT :M8X60 /A 6| 6 ~ 110412
3 011510860 |BOLT :M8X60 R Wb 4 | 4 110413 ~
4 023100008 |[NUT :M8 Fob 2 | 2
5 011510880 |BOLT :M8X80 /AN 2 | 2 ~ 110412
5 012110860 |STUD BOLT AZYN R b 2| 2 110413 ~
6 012110825 |STUD BOLT AR Kb 2| 2

19



FIG. 109

Oyh— 7—AL
ROCKER ARM

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 120036940 |[ROCKER ARM ASSY |BY#h 7-A ASSY K CHB
2 120356131 |ROCKER ARM COMPL : IN [@Y5 7-4 COMPL : IN| 4 4
3 120356141 |ROCKER ARM COMPL : EX|AYH 7-4 COMPL : EX| 4 4
4 199486220 |ADJUST SCREW TV YA 292 8 | 8
5 020109076 [NUT :M7X1 FYb 8 | 8
6 120386010 |TIP F97° 8 | 8
7 120316201 |SHAFT : ROCKER ARM |A%# 7-L4 Y%7+ 1] 1
8 198217170 |SPRING YUV 3|3
9 199280300 |SHIM Yl 6 | 6
10 052109076 |O-RING oy’ 1] 1
11 120996130 [GASKET : ROC/BRACKET | A4Yb - OYh— 7°34 Yk 1 1
12 023100010 |NUT :M10 Fyb 4 | 4
13 011310635 |BOLT :M6X35 /A 2| 2
14 198486780 |[BOLT BANJO 74 Kb 2 | 2
15 185246060 |[PRESSURE UNIT : OIL|v/ av49h 1] 1
16 012109044 |STUD BOLT AaYp Kb 4 | 4
17 120116160 |TAPPET AA"E 8 | 8
18 120456310 |ROD : PUSH 7"Yva1 Y coMPL| 8 | 8 ~ 125848
18 120456311 |ROD : PUSH 7"%va1 oy coMPL| 8 | 8 125849 ~
19 140607020 |PIPE : OIL A4 w47 comMPL| 1 | 1
20 140996260 |GASKET :M8 nArb 4 | 4

20



FIG. 110

YR HN—
HEAD COVER

RHES| BRES W& A W Qty o @ SR BT B =
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 111217610 |[COVER : CYLINDER HEAD|AW} fin—: BHI1 1 1

2 110666210 [STOPPER : OIL AN AR 1] 1

3 110666060 |STOPPER : OIL AF-b 9N 1] 1

4 015600406 |SCREW :M4X6 A1 6 | 6

5 111996401 |[GASKET : TOP COVER [#"A# 9k : A9 An'—| 1 | 1

6 140996270 [GASKET :M10 WUDI 4 | 4

7 024600010 |CAP NUT 497" TYb 4 | 4

8 165206740 [COVER hin'- 1] 1

9 052100400 |O-RING oy 1] 1

10 011310640 |BOLT R Ib 2 | 2

11 011310660 |BOLT n/AN 3|3

12 110566080 [VALVE : BREATHER |[7°)-%" N L7 1] 1

13 011100408 |BOLT :M4X8 iR b 4 | 4

14 011510816 |BOLT :M8X16 R Ib 2 | 2

15 135566530 [ELBOW : INTAKE TE78 17 40749 1 [ 1

16 135996951 [GASKET : AIR INTAKE 8" A49b : I7 410744 1 | 1

17 011310620 |BOLT :M6X20 R IWb 2 | 2

21



FIG. 111

A4 RoT, A4 T4ILA
OIL PUMP , OIL FILTER

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

1 165026230 |GEAR ASSY : IDLE  |[74MNL ¥ ¥ ASSY | 1 | 1 ~ 124480

1 165026400 [GEAR ASSY : IDLE  [74MIL £¥ ASSY | 1 | 1 124481 ~

2 199266270 |WASHER : THRUST  |RFAF 799¥ 1] 1

4 140166250 |ROTOR A-4 1] 1 ~ 124480

4 140166380 |[ROTOR a-4 1] 1 124481 ~

5 140116220 [COVER : OIL PUMP  |#4IL &V7° fin'— 1] 1

6 199286340 |SHIMSET Yl tyk 1] 1

7 198216720 |SPRING YUV 1] 1

8 199236540 |[COLLAR h— 1] 1

9 036800010 |[SNAP RING ATY7° Uy 1] 1

10 165166600 |PLATE : FRONT 70uk 7°b—F 1] 1

11 165996540 |GASKET WAEYR7Euk U= 1| 1

12 011310612 |BOLT :M6X12 A 2 | 2

13 140406360 |SUCTION FILTER #5953y 2404 COMPL| 1 | 1

14 011310612 |BOLT :M6X12 R Ib 2 | 2

15 140986630 |PIPE AN N47° 1] 1

16 052109076 |O-RING oy’ 1] 1

16 052109076 |O-RING oNuy 1|1

22



FIG. 112

FILE Rr—3T )k
ALTER NATOR MOUNTING

& LER

RHES| #RES H & a Qty PlEmS® BT BB
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

1 185727000 |PLATE : ADJUSTING |7V YAT4VY 7°'L—b 1 1

2 011510820 |BOLT :M8X20 /AN 1 1

3 011510825 |BOLT :M8X25 R IWb 1] 1

4 026109017 |WASHER UMY 1] 1

5 185046320 [ALTERNATOR ASSY [#)L4 #-% ASSY 1] 1

6 010311035 |BOLT :M10X35 iR Wb 2 | 2

7 027100010 |LOCK WASHER A2V 99k 2 | 2

8 020900010 |NUT :M10 Fob 2 | 2

9 185976510 [STAY ATA 1| 1

10 011510816 |BOLT :M8X16 R Ib 3| 3

11 145017790 [PUMP ASSY :WATER |94—4#"Y7 1|1

12 145336620 |PULLEY :FAN 7707 -N)— 1| 1

13 145387000 [HOLDER : FAN 77V KA 50 1 1

14 145306510 [FAN : COOLING H=Uuh 77 COMPL| 1 | 1

15 011310665 |BOLT :M6X65 iRk 4 | 4

16 080109080 |V-BELT V A Lb 1| 1

23



FIG. 113

FILE r—53
ALTER NATOR

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks
1 185046320 |[ALTERNATOR ASSY |74 #-% ASSY 1] 1
2 185446269 |[NUT Tk 1] 1
3 185436180 |PULLEY 7 1] 1
4 185446270 |SCREW b 1] 1
5 * BRACKET ASSY 7'k ASSY 1| 1 AR Al
6 185446271 |SET OF SCREW b 292 1] 1
7 185446272 |BALL BEARING w= ATV 1] 1
8 * ROTOR ASSY A—4 ASSY 1| 1 HIS AT
9 185446274 |BALL BEARING R = ATV 1] 1
10 * STATOR AT—4% 1| 1 HESA T
11 * BRACKET , REAR 7379k ASSY 1] 1 HAAT T
12 185446278 |[TERMINAL SET 4=3F LYk 1] 1
13 185446277 |REGULATOR : VOLTAGE|L¥ 1L—% 1 1
14 185416480 |[BRUSH VA 2 | 2
15 185446276 |RECTIFIER LIF771% 1 1

24



FIG. 114

RE—T42T E—5—
STARTING MOTOR

= T 9 = 7| [m] Jﬁ%ﬂﬂ& B s — 1]

RHEES| EES B om B W Q'ty T’i IR = - B <t B =
KeyNo Parts No Description S | W R/P | Serial Number|Size and details| Remarks

1 185086530 [MOTOR ASSY : STARTING [A4—T4V9 £—4— 1 1 Inc 2~24

2 185846571 |[ARMATURE ASSY 7V¥Fa7 ASSY 1] 1

3 185846549 |[BALL BEARING F=WATYY 1 1

4 185846583 [BEARING ANTIUY 1 1

5 185866370 [CLUTCH SUB ASSY |479F4#7° ASSY 1] 1

6 185846572 [HOUSING ASSY Ny 1| 1

7 185846576 [PINION ety 1] 1

8 185846570 [STATOR KIT A4—4 KIT 1 1

9 185846286 |STEEL BALL AF=IR =) 1] 1

10 185846560 [SPRING : BRUSH ANV 1] 1

11 185846551 [RETAINER N7—7 1] 1

12 185846371 |ROLLER A-3— 5| 5

13 185846552 [PINION (b, % 1 1

14 185846573 [HOLDER ASSY : BRUSH|®KJL4™ ASSY 1 1

15 185846579 [SPRING : BRUSH AUy 4 | 4

16 185846574 [FRAME IL—L 1] 1

17 185846581 [BOLT i b 2| 2

18 185846582 [SCREW A2 2 | 2

19 185846378 [NUT Tk 1] 1

20 185846580 [SCREW yYUE 2 | 2

21 185846563 [NUT Tk 1] 1

22 185846562 [BUSHING : DRAIN 79yl 1| 1

23 185846561 [O-RING ouy 2 | 2

24 185816360 |SWITCH ASSY : MAGNETIC [Y4 2y} RA{9F 1 1

25



r—i i
(CHASSIS)



FIG. 201

Ja—I)L 329, 1\vyTl)
FUEL TANK , BATTERY

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i JEFLT\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 360501550 |HOLDER : TANK LH |49 M)9hk4'4 - L 1 1
2 011511025 |BOLT :M10X25 /AN 2| 2
3 360501510 |HOLDER : TANK 49 M)raq 1] 1
4 011511245 |BOLT :M12X45 /A 2 | 2
5 360501470 |HOLDER : TANK LH |44 MYs4'4 - L 1] 1
6 011511225 |BOLT :M12X25 iR IWb 2 | 2
7 360501590 |HOLDER : TANK #ik'—p 1] 1
8 011510820 |BOLT :M8X20 iR b 313
9 360102291 |TANK : FUEL /R VED] 1] 1
10 360200710 |TANK BAND 499 WK 1] 1
11 A98130090 |SPONGE 7Tk 1] 1
12 022300008 |U-NUT :M8 FYb: U 2 | 2
13 064700020 |PLUG :M20X1.5 VAWE YA 1] 1
14 025100020 |SEAL WASHER VIV VAl 1] 1
15 398113570 |RUBBER A 1 1
16 360300080 |FILLER CAP 747 ¥%97° 1] 1
17 360700231 |FUEL FILTER ASSY |71I)L 74L% ASSY| 1 | 1
18 131646010 [RUBBER CAP 7 1] 1
19 011510845 |BOLT :M8X45 R Ib 1] 1
20 360771040 |FUEL PIPE 711 N47 2 | 2
21 360710060 |FILTERB CUP 7AWE0Y 7 1] 1
22 067200078 |HOSE CLIP f—=2 997’ 3| 3
23 360800040 |FUEL PUMP 711 K7 1] 1
24 010810612 |BOLT :M6X12 /A 2 | 2
25 360771480 |FUEL PIPE 711 N47 1] 1
26 068209655 |FUEL HOSE 71-ILk-A 1] 1
27 130340110 [FILTER : FUEL 7404 29b 1] 1
28 398121020 |RUBBER Th 2 | 2
29 067200120 |HOSE CLIP f—=2 997’ 6 | 6
30 399113620 |CLAMP 9797 1] 1
31 010810820 |BOLT :M8X20 n/AN 1 1
32 389510740 |BATTERY NYTY 1] 1
33 389310020 |BATTERY HOLDER |N'YTFY HL4 1| 1
34 389320211 |BATTERY ROD NYTY OYN 2 | 2
35 022400006 |U-NUT :M6 FYb U 2 | 2

27



FIG. 201

Ta—II)L B, 1\vTY)
FUEL TANK , BATTERY

RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

36 | 052109130 |O-RING oYuy '

37 | 360720130 |FILTER ELEMENT 74045 TLAVH 1] 1

38 | 052109131 |O-RING oyvy’ 1] 1

39 398750220 |BAND NN 1|1

40 | A98160840 |HOSE W —ba1-7 2 | 2

41 398750220 |BAND NIV 2| 2

28



AN 32D

F1G. 202 OIL TANK
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 360501570 |[HOLDER : TANK RH |49 M)9k4'4 - R 1 1
2 011511025 |BOLT :M10X25 /AN 2 | 2
3 360501530 |HOLDER : TANK RH [4v% M)w44'4 R 1 1
4 011511245 |BOLT :M12X45 /A 2| 2
5 360501490 |HOLDER : TANK RH |44 M)Y44'4 - R 1| 1
6 011511225 |BOLT :M12X25 iR IWb 2| 2
7 360501590 |HOLDER : TANK #ik'—p 1|1
8 011510820 |BOLT :M8X20 iR b 3|3
9 360102312 |TANK : OIL 494 A4 1|1
10 360200710 |TANK BAND 499 WK 1| 1
11 A98130090 |SPONGE 7Tk 1| 1
12 022300008 |U-NUT :M8 FYb: U 2| 2
13 064700020 |PLUG :M20X1.5 VAWE YA 1| 1
14 025100020 |SEAL WASHER o IV VaY 1|1
15 398121020 |RUBBER A 1 1

29



S AT
5 4 |
-\_\--\-"-\-\__:1_\_ 2
- [
&2 1
10
=]
CURRENT

FIG. 203

I79)—F, XI5—
AIR CLEANER , MUFFLER

= T 9 = Rvd [m] Jﬁ%ﬂﬂ& B s = 1)
RHEES| EES B om B W Q'ty T’i IR = - B <t B =

KeyNo Parts No Description S| W R/P | Serial Number| Size and details| Remarks

1 314500870 |AIR CLEANER ASSY |17%Y—7+ ASSY 1| 1

2 314531176 |FILTER COMP AIR CLEN |74V%— COMP : I74)—4| 1 1

3 314531177 [2ND FILTER COMP AIR [tAvF 7403 COMP I79Y] 1 1

4 314531195 |COVER ASSY Ain'— ASSY 1] 1

5 314531163 |VACUATOR VALVE [W¥1I-4n' L7 1] 1

6 314601940 |HOLDER I79)-1 991 1 1

7 011510816 |BOLT :M8X16 /AN 2 | 2

8 398119972 |BAND : AIR CLEANER|T'A : I79Y-FHH¥1 | 1 1

9 314541250 |AIR CLEANER HOSE |174Y-1 &—&:J/NIN| 1 | 1

10 314541970 |AIR CLEANER HOSE |174)—t+i&—Z:0UT| 1 | 1

11 067100062 |HOSE BAND F—AN YN 2 | 2

12 314102710 |MUFFLER COMPL ¥75 COMPL 1] 1 ~ 25046

12 314102730 |MUFFLER COMPL ¥75 COMPL 1] 1 25047 ~

13 314990150 |GASKET VUM 1| 1 ~ 25046

13 314990150 |GASKET N Arb 2 | 2 25047 ~

14 012110825 |STUD BOLT Aayh" &b 2| 2 ~ 25046

14 012110825 |STUD BOLT Aqyp" &b 4 | 4 25047 ~
15A 010109337 |BOLT :M8X20 /AN 2| 2 ~ 25046

15 011510825 |BOLT :M8X25 iR b 4 | 4 25047 ~
16A 021300008 |NUT :M8 Fb 2 | 2 ~ 25046

16 021500008 |NUT :M8 Fob 4 | 4 25047 ~

17 027100008 |SPRING WASHER AVVG D9 4 | 4 ~ 25046

18 314201390 |[EXHAUST PIPE IXY'-Ak W47 1| 1 25047 ~

19 314110660 |PIPE T=I W47 1| 1

20 067100048 |HOSE BAND ey WIS 1] 1

21 314430800 |BRACKET 739k 3775— 1] 1 25047 ~

22 011510820 |BOLT :M8X20 /AN 4 | 4 25047 ~

23 314430810 |BRACKET 739k 377— 1] 1 25047 ~

24 011510830 |BOLT :M8X30 n/AN 313 25047 ~

25 011510825 |BOLT :M8X25 R IWb 3| 3 25047 ~

26 026100008 |WASHER 7% 6 | 6 25047 ~

27 314430770 |BRACKET 739k 377— 1] 1 ~ 25046

27 314430790 |BRACKET 759 75— 1] 1 25047 ~

28 011510820 |BOLT :M8X20 R IWb 4 | 4 ~ 25046

28 011510820 |BOLT :M8X20 iR Vb 2 | 2 25047 ~

30



8 .
5 4 |
-\_\--\----\_\-"‘r\-_ 2
ﬁ:.‘l':J )
10
sg 30 3
o A CURRENT

FIG. 203

IT7O)—F, *IT5—
AIR CLEANER , MUFFLER

RHES| #RES H & a Qty P|lEBE® B | F O
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

29 011510825 [BOLT :M8X25 & ILb 2 | 2 25047 ~

30 | 026100008 |WASHER Ty 4 | 4

31 314430752 |STAY 7389k =47 1 |

32 | 011511230 |BOLT :M12X30 Kb 1| 1

33 | 026100012 |WASHER Dy 1| 1

34 399112900 |[CLAMP 4397 1] 1

35 | 010810816 |BOLT :M8X16 A 1] 1

36 310600970 |[ENGINE BRACKET  |IUY'Y 7°3%9b:FL| 2 | 2

37 310600980 |[ENGINE BRACKET  [IV¥'y 79%9b:FR| 2 | 2

38 | 010411425 |BOLT :M14X1.5-25L | b 8| 8

39 027100014 [SPRING WASHER A7YYG Ty 8 | 8

40 398122530 |RUBBER T4 4| 4

41 011511020 [BOLT :M10X20 Kb 4| 4

42 | 026100010 |WASHER D9y 4 | 4

31



cSUR 2yay ;o Yoaw

FIG. 204 TRANSMISSION
40
36
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 322117182 |MISSION CASE VAVE-A A= 1 | 1 ~ 25109
1 322119080 |MISSION CASE VAVE-A hAn—| 1 | 25110 ~ 25234
1 322119510 |MISSION CASE VAVE-A An—-| 1 | 1 25235 ~
2 030501025 |DOWEL PIN JY9EY 1 1
3 011511030 |BOLT :M10X30 R Ik 10 | 10
4 064400030 |PLUG 739 nvhhT T 1] 1
5 011140610 |BOLT :M6X10 AN 2 | 2
6 399568660 |PLATE 7°L-b 1| 1
7 398400550 |OIL GAUGE TN = 1 1
8 322521540 |MAIN SHAFT MY x7b 1] 1
9 040106006 |BEARING =l ATV 1| 1
10 040106207 |BALL BEARING =l ATV 1 1
11 036500072 |[SNAP RING AT )0y 1] 1
12 322531610 |COUNTER SHAFT hva—s%7b 1] 1
13 322361540 |SLIDE GEAR B A71F¥'¥ B 1] 1
14 040106204 |BEARING = ATV 1] 1
15 040109054 |BALL BEARING = ATYSY 1| 1
16 036500052 |[SNAP RING ATy 1] 1
17 322325740 |FIXING GEAR A 718 Y A 1] 1
18 036100025 |[SNAP RING SV 1] 1
19 322326990 |FIXING GEAR A IT4E Y A 1] 1 ~ 25125
19 322327220 |FIXING GEAR A I74%'Y A 1] 1 25126 ~
20 399230880 |{COLLAR h7- 1] 1 F |~ 25122
21 040106206 |BALL BEARING = ATYSY 1| 1
22 322531630 |COUNTER SHAFT hvs— 7k 1] 1
23 052100110 |O-RING oNuy 1] 1
24 399235520 |{COLLAR h7- 1] 1
25 322371980 |COUNTER GEAR A  [A9U4%'F A 1 1
26 040106004 |BALL BEARING = ATV 2| 2
27 036500042 |SNAP RING SV 1] 1
28 020900014 |NUT :M14 Tk 1] 1
29 027100014 |SPRING WASHER A2V 99k 1] 1
30 320080101 |CLUTCH ASSY 939F ASSY 1] 1
31 399261320 |THRUST WASHER AFAL 7YY 1] 1
32 322514660 |DRIVE SHAFT N347° vk 1] 1

32



cSUR 2yay ;o Yoaw

F1G. 204 TRANSMISSION
40
36
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S W R/P | Serial Number|Size and details| Remarks
33 398511930 |BUSH 71 1] 1
34 050202220 |OIL SEAL TAo-I 1] 1
35 324910090 |MAGNET FUEV] 2 | 2
36 360102060 |OIL TANK % VY] 1 1 ~ 25272
36 360102061 |OIL TANK 4 409 1] 1 25273 ~
37 340692490 |OIL HOSE T k-2 1] 1
38 340615881 |PIPE.HOSE 78748 Fanz=19 | 1 | 1
39 010810616 |BOLT :M6X16 R Ib 1] 1
40 021300006 |NUT :M6 Fb 1] 1
41 398756260 |HOSE BAND F—AN YN 2 | 2 ~ 25235
41 398756280 |HOSE BAND F—AN YN 2 | 2 25236 ~
42 040106207 |BALL BEARING =l ATV 1 1 25123 ~

33



FSUR 2yiay ; VIF—

FIG. 205
TRANSMISSION : SHIFTER
14
r‘xg lﬁ
N N T
| .
&
Ny 19
l . 17
N 18
2 ~ 21
20
3 22
\,_ ‘1
‘/5 ! .
|k
D--__.____ 6 1 %
/ L
23
FRONT
WZNEYT; o
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S w R/P | Serial Number| Size and details| Remarks
1 324312960 |SHIFTER ROD Y74 oYK 1| 1
2 324412390 |SHIFTER FORK Y74 714 1| 1
3 036800010 |SNAP RING SOV 2| 2
4 052100100 |O-RING ouy 1 1
5 398210280 |SPRING A7y 1 1
6 048100010 | STEEL BALL AF-I &= 1 1
7 324202700 |SHIFT ARM YIh 74 1| 1
8 399564790 |PLATE 7°L-k 1 1
9 011510812 |BOLT :M8X12 /AN 1| 1
10 324412290 |SHIFTER FORK Y74 749 1 1
11 399612150 |PIN £y 2 | 2
12 010700625 |BOLT :M6X25 AN 2| 2
13 320210370 |SHAFT :4WD Y%7k - 4AWD 1] 1
14 050203115 |OIL SEAL TAo-I 2| 2
15 324106720 |CHANGE LEVER FIVUN-:29 98] 1 |
16 030300632 |SPRING PIN AU EY 1 1
17 324106610 |CHANGE LEVER FIVY Ln-:4WD | 1 | 1
18 030300628 |SPRING PIN A7V EY 1 1 ~ 25253
18 030300632 |SPRING PIN A7 EY 1 1 25249 ~
19 324020990 |CHANGE LEVER ASSY |FIJ¥" L'~ ASSY : 4WD 1 1
20 324106620 |CHANGE LEVER Lin'-: AWD 1] 1
21 398511310 |BUSH 7vva 2 | 2
22 036100015 |SNAP RING SOV 1| 1
23 398214450 |SPRING A7V AE-R Evs| 1| 1
24 030300850 |SPRING PIN A2V EY 1 1

34



Swiay —X ; RUT

F1G. 206 MISSION CASE : PUMP
30
29 \g
31\
/@Q
< 5»’@?9
\(. N
N\,
Fig.235 \
Key No.3 SSif
1243, \r
.'Za \
" >
10 \// ‘\///\ S 2
12\ "~ el ~ Q\ Y
"\‘\?_\ y RS 18
6;@/1/ QI \J.~ & e
Qg Yy X g
AN \~\.
N S
)Y £
6 h é
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 322118790 |MISSION CASE YAV F-2A 1] 1
2 322327000 |FIXING GEAR A IT/¥ Y A 1] 1
3 322372270 |COUNTER GEAR A |h%v4%™% A 1 1
4 322531630 |COUNTER SHAFT hovs— xab 1] 1
5 052100110 |O-RING oy 1] 1
6 040106004 |BALL BEARING = ATV 313
7 036500042 |SNAP RING SO IAIV/X 1] 1
8 399235520 |COLLAR h7— 1] 1
9 322140970 |SEAL COVER 734" : 30 1] 1
10 322262800 |BEARING HOLDER (A 7YV L4 1 1
11 052300700 |O-RING oNuy 1| 1
12 021000010 |NUT :M10X1.25 FYb 4 | 4
13 027100010 [LOCK WASHER ANV Yk 4 | 4
14 010310875 |BOLT :M8X75 R Ib 4 | 4
15 021500008 |NUT :M8 TYb 4 | 4
16 340451030 |OIL PUMP AWK V7 1| 1
17 021010014 |NUT :M14X1.5 Tk 1] 1
18 027100014 |SPRING WASHER ANV Ik 1] 1
19 052100200 |O-RING oy 2 | 2
20 340621730 |FLANGE 779 1] 1
22 011310620 |BOLT :M6X20 EA 2 | 2
24 052300600 |O-RING oNuy 1| 1
26 012111035 |STUD BOLT AR b 4 | 4
27 030500820 |DOWEL PIN VI EY 2| 2
28 340693460 |OIL HOSE FAk—2 1] 1 ~ 25109
28 340693450 |OIL HOSE FANik—2 1] 1 25110 ~
29 340621880 |FLANGE ANV 770V 1] 1
30 010700620 |BOLT :M6X20 R Ib 2 | 2
31 340670030 |ADAPTOR 7874 1| 1

35



FIG. 207

FOUR Zviar  RSAT EZFY
TRANS MISSION ; DRAIVE PINION

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 322118810 |MISSION CASE YAVE-2A 1] 1 ~ 25206
1 322118811 |MISSION CASE OVEVIEYS 1] 1 25207 ~ 25237
1 322119530 |MISSION CASE VNEVIEYS 1] 1 25238 ~
2 030500820 |DOWEL PIN VI EY 2| 2
3 030501032 |DOWEL PIN IV EY 4 | 4
4 012111025 |STUD BOLT AR Kb 2 | 2
5 064600016 |PLUG YNIXTFY 1] 1
6 025100016 |SEAL WASHER o IV VAY 1] 1
7 322140270 |SEAL COVER Y=l A 1] 1
8 012111040 |STUD BOLT A3YF Kb 4 | 4
9 322140640 |SEAL COVER -l - 1] 1
11 322051471 |DRIVE PINION ASSY |[M347 £=#Y ASSY| 1 | 1 ~ 25237
11 322051540 |DRIVE PINION ASSY |M347 £=4Y ASSY| 1 | 1 25238 ~
13 322325750 |FIXING GEAR A IT/E Y A 1] 1
15 042532206 |TAPER ROLLER BEARING|T7—n" O—3 A 7YV 2 2 ~ 25237
15 042532306 |TAPER ROLLER BEARING|T—/\" O0—3 A 7YY9| 2 2 25238 ~
16 026100024 |WASHER UMY 1] 1
17 020109079 |NUT :M24X1.5 Tk 1] 1
18 199280630 [SHIM :0.1T YL:01T 1] 1 ~ 25237 = {F
18 199280690 [SHIM :0.1T YLO0AT 1 1 25238 ~ = F A
19 199280640 [SHIM :0.2T Y 1:0.2T 1] 1 ~ 25237 1 = {#F
19 199280700 [SHIM :0.2T Y1L:0.2T 1] 1 25238 ~ 1 = 5
20 199280650 [SHIM :0.5T YL:05T 1| 1 ~ 25237 1 = {# A
20 199280710 |SHIM :0.5T Y1:0.5T 1] 1 25238 ~ = F A
21 040106304 |BALL BEARING 6304 |#'—)L A 7YYy 1| 1
22 322514460 |DRIVE SHAFT N347° X7k 1] 1

36



—

FIG. 208 T2 & 78V T7ORIL

DIFFERENTIAL & FRONT AXLE

= n a = hvd [ ﬁ%{@%& E A ry = |]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 326110593 |DIFF HOUSING 7708 1 1

2 326140030 |DIFF GEAR T7%% 2| 2

3 399261250 |THRUST WASHER AFAN 7S 2 | 2

4 326160030 |DIFF PINION Ty 4 | 4

5 399260130 |THRUST WASHER AFAF 7O 4 | 4

6 326130472 |PINION SHAFT E'=1Y Y¥7h 1 1

7 326130343 |PINION SHAFT E'=1Y Y¥7h 2 | 2

8 326170060 |JOINT =1y Y¥7h 27 1 1

9 030500625 |DOWEL PIN VI EY 3| 3

10 040106010 |BALL BEARING = ATV 2 | 2 ~ 25237
10 040106210 |BALL BEARING =l ATV 2| 2 25238 ~
11 326220550 |BEARING CARRIER |T'7 ¥ 2 | 2 ~ 25237
11 326220560 |BEARING CARRIER |77 97 2 | 2 25238 ~
12 328002670 |BRAKE ASSY :LH 7L-% ASSY : L 1] 1

13 328002680 |BRAKE ASSY :RH 7L-% ASSY : R 1] 1

14 328260190 |ANCHOR PIN TUh-tY 2 | 2 ~ 25275
14 328260200 |ANCHOR PIN TUh-tY 2 | 2 25276 ~
15 021010010 |NUT :M10X1.25 Tk 8 | 8

16 027100010 |SPRING WASHER A7VYY IR 8 | 8

17 011511035 |BOLT :M10X35 R Wb 2 | 2

18 326301990 |WHEEL SHAFT wM- SX7b 2 | 2 ~ 25275
18 326312860 |WHEEL SHAFT wM- Sv7h 2 | 2 25276 ~
20 036100040 |SNAP RING SO ZAIV/X 2 | 2
21 040106008 |BALL BEARING w=N ATV 2| 2
22 050609047 |OIL SEAL FTANo-I 2 | 2
23 326211770 |DIFF SHAFT 77 Y¥7h 2 | 2 ~ 25275
23 326211850 |DIFF SHAFT 77 Y¥7h 2 | 2 25276 ~
24 326345610 |WHEEL SHAFT CASE |h4—=IL Y7 5—2 | 2 | 2 ~ 25275
24 326345750 |WHEEL SHAFT CASE |H4—IL Y7 4—2 | 2 | 2 25276 ~
25 322611360 |COUPLING tyya 2 | 2
26 036500032 |SNAP RING AT )0y 2 | 2
27 030501025 |DOWEL PIN VI EY 4 | 4
28 011511040 |BOLT :M10X40 Ik 12 | 12 ~ 25237
28 010131040 |BOLT :M10X40 R IWb 12 | 12 25238 ~

37



FIG. 208

—

T2 & 78V T7ORIL
DIFFERENTIAL & FRONT AXLE

= n a = hvd [ | ﬁ%{@& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
29 199280770 |SHIM :0.5T Y1:05T 1] 1 ~ 25237 = {F
29 199280830 [SHIM :0.5T YL:05T 1] 1 25238 ~ 1 = 5
30 199280760 |SHIM :0.2T Y1:0.2T 1| 1 ~ 25237 1 = {#F
30 199280820 |SHIM :0.2T Y1:0.2T 1] 1 25238 ~ = {F
31 199280750 [SHIM :0.1T YLO0AT 1| 1 ~ 25237 = A
31 199280810 [SHIM :0.1T YL:01T 1] 1 25238 ~ = {F
32 010111030 |BOLT :M10X30 R Ik 8 | 8
33 398460390 |BLANK PLUG 73915 2| 2
34 012111030 [STUD BOLT Agyh Kb 4 | 4
35 027100010 |SPRING WASHER A7V Ty 12 | 12 E (25238 ~
36 399310330 |LOCK WASHER Y9794 4 | 4

38



FIG. 209

ATTFIDY 5L & ARL—EF TyF
STEERING COLUMN & OPERATOR'S DECK

9A "'“::13
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 334040401 |PIPE HANDLE ASSY MC |47  nub L ASSY| 1 1
2 011511020 |BOLT :M10X20 /AN 4 | 4
3 378910250 |STAY DUMPER YLV 1] 1 ~ 25225
3 378910251 |STAY DUMPER ARV 1] 1 25226 ~
4 334801330 |TIE ROD END ayr IUN 1] 1
5 030509021 |DOWEL PIN VI EY 1] 1
6 324120990 |BOSS FILh KA 1] 1
7 020900010 |NUT :M10 Fob 1] 1
8A 031310845 |PIN EI74Y £V 1] 1
8B 030102520 |SPLIT PIN A7 EY 1] 1
9A 399581540 |LEVER FILb LN = 1] 1
9B 399581550 |PLATE 7°L—b 1] 1
10 010810816 |BOLT :M8X16 /A 6 | 6
11 020100006 |NUT :M6 FYb 2 | 2
12 358511240 |ROD gy : Fbk 1] 1
13 030102020 |SPLIT PIN A7 EY 2 | 2
14 399581320 |LEVER Liv—: FILb 1] 1
15 398181300 |GRIP g7 1] 1
16 334310210 |STEERING WHEEL ATTVIY AN 1 1
17 027100014 |SPRING WASHER Y YL PV/IIP VAl 1] 1
18 020800014 |[NUT :M14X1.5 FYb 1] 1
19 334320171 |HANDLE CAP:MC |AUNML ¥¥97° :MC| 1 | 1
20 020109125 |NUT :M8-LH TYb 2 | 2
21 385040991 |METER ASSY A—% ASSY : MC 1] 1
22 010810612 |BOLT :M6X12 R Ib 2 | 2
24 350711570 |DASH BOARD : F 49y’ —p vI 1 1
25 011109012 |BOLT /AN 4 | 4
26 350320390 |LOWER COVER: R |B7 An'—: "%y0 1] 1
27 010810616 |BOLT :M6X16 n/AN 6 | 6
28 398340240 |CLIP 997’ 10 | 10
29 350320400 |LIGHT MASK 34k TR) 1] 1
30 398340460 |CLIP 997’ 2 | 2
31 385201810 |SWITCH ASSY AYF ASSY 1] 1
32 385202110 |SWITCH ASSY AYF ASSY : 244 1 | 1
32A 385210280 |KEY ¥— ASSY 1] 1

39



FIG. 209

ATTFIDY 5L & ARL—EF TyF
STEERING COLUMN & OPERATOR'S DECK

9A /:13
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

33 385101910 [LAMP ASSY 397 ASSY 1] 1
33A 385120700 |BULB N7 23W 1] 1
34 350711580 |DASH BOARD : R gk —p oyl 1 | 1
35 355605070 |STEP :LH ATY7 L 1 1
36 355605150 |STEP :RH ATY7 R 1] 1
37 398123340 |RUBBER A 1] 1
38 010810616 |BOLT :M6X16 AN 2 | 2
39 385921240 |PLATE 7°L-b 1| 1
40 385921230 |PLATE 7°L-F 1] 1
41 385953560 |BRACKET 7°579h 1] 1
42 385202800 |SWITCH ASSY A{YF ASSY 1] 1
43 385953550 |BRACKET 7°359b 1] 1
44 385201790 |SWITCH ASSY A{YF ASSY 1] 1
45 015600412 |SCREW :4X12 A9V 2 | 2
46 026109023 |WASHER PPVAN 1] 1
47 398216290 |SPRING Y ORIV 1| 1
48 010810816 |BOLT :M8X16 R IWb 1] 1
49 010810620 |BOLT :M6X20 /AN 1 1
50 020100006 |NUT :M6 FUb 2 | 2

40



A—43 ASSY

FIG. 210
METER ASSY
2
1—
12
12
2 3 4
| “: I
l 'I't N
)
\ \ \\ N " g
NTRIAN
\ \ J \\I
RUHES| HaES G Qty 3| S S w %
KeyNo Parts No Description S| W Serial Number|Size and details| Remarks
1 385040991 [METER ASSY »—4 ASSY : MC 1] 1
2 385470300 |COVER TOUNAN — 1] 1
3 * GAUGE PLATE 7°L—b 1] 1 HEs AT
4 * BODY T 1 1 HEEF Tl
5 * METER ASSY, HOUR |A—4— 1] 1 HAEA T
6 * METER ASSY, TEMPERATURE | A—4— 1 1 AT
7 * METER ASSY, FUEL [A—4— 1] 1 s AT
8 385470302 |BULB, 12V, 1.7W NV 12V, 1w | 1]
9 385470301 |BULB, 12V, 3W N7 12V, 3W 5|5
10 * WIRE HARNESS D4Y—n—%2 1 1 HESA T
11 350360110 |PLATE :METER MIYEDY, A4 1] 1
12 015600412 |SCREW :M4X12 A9)a 8 | 8




FIG. 211

)X 7ORXIL,

—

T

REAR AXLE , DIFFERNTIAL & HOUSING

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]

RHEES| BRES ] B M Q'ty T’i JEFLT\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 326345630 |WHEEL SHAFT CASE 1=l Y¥7h5—2 | 1 | 1

2 326345650 |WHEEL SHAFT CASE |f4-b v47h r—2: 1079 | 2 | 2

3 326010420 |DIFF ASSY 7'7 ASSY 1] 1 Inc.45-50

4 322051530 |DRIVE PINION ASSY [M347 E'=4Y ASSY| 1 1

7 040106209 |BALL BEARING = ATV 2| 2

8 322263130 |BEARING HOLDER (A 7YYH HL4 ¥ | 1 1

9 042530205 |TAPER ROLLER BEARING|T—n" 0= A 7YVH| 2 | 2

10 052300600 |O-RING oNuy 1] 1

11 199280560 [SHIM :0.1T YLO0AT 1] 1 = {F A

12 199280580 [SHIM :0.2T Y 1:0.2T 1] 1 = A

14 050202332 |OIL SEAL TN -l 1] 1

15 399232470 |COLLAR h7- 1] 1

16 052100210 [O-RING oNuy 1] 1

17 399370740 |NUT :M25X1.5 Y LY 1] 1

18 030500825 |DOWEL PIN VI EY 2 | 2

20 322263310 |BEARING HOLDER  |A 7YY L4 w1 1 | 1

21 398510350 |BUSH 7vva 1] 1

22 050301165 |OIL SEAL AN -l 1] 1

23 052300350 |O-RING oNuy 1] 1

24 322262850 |BEARING HOLDER  |[A7YYS &g - %oal 1 | 1

25 040116207 |BALL BEARING =l ATV 1 1

26 398400430 |GAUGE M 5= 1 1

27 025100020 |SEAL WASHER U=l Tk 1] 1

28 010411212 |BOLT :M12X1.25-12L |# b+ 1] 1

29 025100012 |SEAL WASHER Ve P VA 1] 1

30 011511030 [BOLT M10X30 iR IWb 4 | 4

31 011511040 |BOLT :M10X40 R Ib 4 | 4

32 199280780 [SHIM :0.1T YL01T 1] 1 = {F

33 199280790 [SHIM :0.2T YL:0.2T 1] 1 1 = 5

34 020900010 |NUT :M10 Fob 4 | 4

35 012111020 [STUD BOLT AZYE R b 2 | 2

36 027100010 |SPRING WASHER AUV Iy 2 | 2

37 021010010 |NUT :M10X1.25 Tk 2 | 2

38 322610140 |COUPLING tyva 2 | 2 ~ 25172

38 322613450 |COUPLING tyya 2 | 2 25173 ~

42



FIG. 211

X 7HORIL, T
REAR AXLE , DIFFERNTIAL & HOUSING

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

39 320171630 |PIPE 77 78 AhYy 1 1

40 322514700 |DRIVE SHAFT N347° Yxab 1 1 ~ 25172

40 322514760 |DRIVE SHAFT N347° v7b 1| 1 25173 ~ 25225
40 322514781 |DRIVE SHAFT N347° X7k 1 1 25226 ~

41 320171860 |PIPE 77 78 Ay 1 1

42 398750260 |HOSE BAND H-2 WM 1] 1

43 036100020 |SNAP RING SO IAIV/X 2| 2

45 326111100 |DIFF HOUSING 7740 1| 1

46 326140410 |DIFF GEAR T7%% 2| 2

47 399260890 |THRUST WASHER A7AN Dyr 2 | 2

48 326160180 |DIFF PINION T4y 2| 2

49 326130670 |PINION SHAFT =4y ¥ 7h 1| 1 ~ 25172

49 326130671 |PINION SHAFT [ty SRVA 13 1 1 25173 ~

50 030300436 |SPRING PIN A7V EY 1 1

53 011511025 |BOLT :M10X25 iRk 2 | 2

54 060630000 |GREASE NIPPLE YR Z97 I 1 1

55 399236260 |COLLAR h7— 1| 1

56 052300800 |O-RING oNuy 2| 2

57 011511035 |BOLT :M10X35 iR b 4 | 4

58 036300045 |SNAP RING ATy vy 1| 1

43



FIG. 212

)X 7ORIL , ir€—I)L Tk
REAR AXLE , WHEEL SHAFT

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i o s 5 1 B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 326211820 |DIFF SHAFT :R.H 77 9Y7h:R 1] 1
2 326211810 |DIFF SHAFT :L.H T79%7h:L 1] 1
3 322119370 |MISSION CASE VAv -2 74N 2 | 2
4 030500825 |DOWEL PIN VI EY 2| 2
5 011511035 |BOLT :M10X35 R Ik 8 | 8
6 334525450 |ARM T-L: %V Y 2 | 2
8 011511025 |BOLT :M10X25 AN 4 | 4
9 050202332 |OIL SEAL AN =l 2 | 2
10 040106205 |BALL BEARING R = ATV 4 | 4
12 036500052 |SNAP RING ATy7° Uy 2 | 2
13 326240770 |FINAL PINION 74T ey 74N 4 | 4
15 040106205 |BALL BEARING = ATYUY 2| 2
16 322514690 |DRIVE SHAFT N347" Yx7b 2 | 2
17 050609043 |OIL SEAL L -l 2 | 2
18 042542006 |TAPER ROLLER BEARING|7—n" B—35 AT7YYs| 2 | 2
19 040106006 |BALL BEARING w = ATV 2 | 2
20 322119390 |MISSION CASE :.LH [3vvay /=2 : 7740 L 1 | 1
21 322119410 |MISSION CASE :RH [39v3y 7= :774F0R| 1 | 1
22 326240720 |FINAL PINION IPATN =1y 2 | 2
23 326370860 |FINAL GEAR 774H0L % 2 | 2
24 322213790 |COVER h=AAN— 77410 2 | 2
25 326312381 |WHEEL SHAFT wM- Sv7h 2 | 2
26 040109054 |BALL BEARING =N ATV 2| 2
27 040106206 |BALL BEARING w=N ATV 2| 2
28 050609043 |OIL SEAL AN -l 2 | 2
29 036100030 [SNAP RING A7 00y 2 | 2
30 011510820 [BOLT :M8X20 R Ib 12 | 12
31 064600016 |PLUG :M16 VAWE LY 2 | 2
32 025100016 |SEAL WASHER W DVA 2 | 2
39 344953680 |CYLINDER ASSY YU4" ASSY 1] 1
40 344960443 |SEAL KIT =) KIT 1] 1
41 344960431 |BUSHING 792 2 | 2
42 344960439 |RING AT 2 | 2
45 036500052 |SNAP RING AT97° Uy 2 | 2
46 334801512 |TIEROD END : RH  [440YFN IV :RH | 2 | 2

44



FIG. 212

)X 7ORIL , ir€—I)L Tk
REAR AXLE , WHEEL SHAFT

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

47 334801592 |TIE ROD END 44098 IUh 2 | 2 ~ 25224

47 334801593 |TIE ROD END 44nyp Vb 2| 2 25225 ~

48 020810014 |NUT :M14X1.5 TYb 2 | 2

49 030103220 |SPLIT PIN A7 EY 2 | 2

50 340671950 |ADAPTOR 7474 2 | 2

51 010411212 |BOLT :M12X1.25-12L |# Lk 2 | 2

52 025100012 |SEAL WASHER U=l Tk 2 | 2

53 052300800 |O-RING oy 2| 2

45



FIG. 213

17
16

Tﬂ_ﬂ
9_.-'

- 8

4 L

19

18

6
J’&’E;-M

14

;
S
10

L3,

H. S. TRA&)L
PEDALS. HYDROSTATIC TRANSMISSION

19

18

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i JEFLT\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 358200930 |[PEDAL SHAFT AT YYIRCHST | 1] 1
2 398511320 |BUSH 7'9yYa 2 | 2
3 324106790 |CHANGE LEVER 7—L : HST 1] 1
4 030300625 |SPRING PIN AN EY 1] 1
5 036800012 |SNAP RING :E SYZV/i 1] 1
6 026100014 |WASHER DYy 2 | 2
7 324106770 |CHANGE LEVER L= : HST/F 1] 1
8 324106780 |CHANGE LEVER Ln'-: HST/R 1] 1
9 398511310 |BUSH 71 4 | 4
10 036800012 |SNAP RING :E ATY7° Uy 2 | 2
11 358511250 |ROD : HST F AYk :HSTF 1] 1
12 358511490 |ROD Aye 1] 1
13 030102020 |SPLIT PIN A7 EY 5| 5
14 358105510 |PEDAL A'Z) HST 2 | 2
15 010810816 |BOLT :M8X16 R IWb 4 | 4
16 398111640 |RUBBER Th 2 | 2
17 020900008 |NUT :M8 TYb 2 | 2
18 358120830 |PEDAL STEP ANEL WYY 2| 2
19 015109122 |SCREW :M6X14 A9)a 2 | 2
20 020900008 NUT :M8 FYb 1] 1
21 358511220 |ROD Ay 1] 1
22 334800420 |TIE ROD END 448y IV ;L 1] 1
23 020109125 |NUT :M8-L.H TYb 1] 1
24 334800360 |TIE ROD END AYr IUM 1 1
25 010310830 [BOLT :M8X30 R Ik 1] 1 ~ 20253
25 010810825 |BOLT :M8X25 iR IWb 1] 1 20254 ~
26 027100008 |SPRING WASHER A2UVY D9vx 1] 1 ~ 20253
27 026100008 |WASHER DV 1] 1
28 020900008 [NUT :M8 FYb 1] 1 ~ 20253
28 023100008 [NUT :M8 FYb 1] 1 20254 ~

46



FIG. 214

TorIL, VIR —
CONTROLS , ACCELERATOR & CHANGE LEVER

g
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 398511320 |BUSH 72 4 | 4
2 036100015 |SNAP RING :E ATy 1] 1
3 011511020 |BOLT :M10X25 i Wb 3|3
4 030102025 |SPLIT PIN A7 EY 2 | 2
5 030103225 |SPLIT PIN A7UYb EY 2 | 2
6 398180890 |GRIP VPR I 1] 1
7 324108151 |CHANGE LEVER FIVY Liv- 1] 1
8 324107960 |CHANGE LEVER FIVY Liv- 1] 1
9 324501500 |SHIFT GUIDE VI HAN 1| 1
10 324362130 |SHIFT LINK 2V 1] 1
11 324362120 |SHIFT LINK 2V 1] 1
12 350756471 |COVER hin'- 1] 1 ~ 25070
12 350756472 |COVER hin'- 1] 1 25071 ~
13 010810816 |BOLT :M8X16 AN 5| 5
14 324611251 |COVER Liv— 4N 1] 1 ~ 25070
14 324611252 |COVER L= n'qr 1] 1 25071 ~
15 398211170 |SPRING YOV 1] 1
16 398182151 |GRIP g7 1] 1
17 068209611 |HOSE -2 1] 1
18 324108141 |CHANGE LEVER FIVY biv- 1] 1
19 399431070 |BOLT EA 1] 1
20 398181670 |GRIP 5097 ThEl 1] 1
22 020900008 |NUT :M8 TYb 2 | 2
23 398212210 |SPRING ANy 1] 1
24 021500008 |NUT :M8 Fb 2 | 2
25 312500502 |BRACKET 7709k THEL 1 1
26 312500870 |BRACKET 7359k ThEl 1] 1
27 312101170 |ACCEL LEVER TR LiN- 1] 1
28 312070670 |WIRE ASSY 4% ASSY : 7H9EN| 1 | 1
29 398114451 |RUBBER Th:D 1] 1
30 036800005 |SNAP RING AT )0y 2 | 2
31 026100006 |WASHER Dyx 1] 1
32 030102025 |SPLIT PIN A7 EY 1| 1 ~ 25271
32 030102020 |SPLIT PIN A7 EY 1] 1 25272 ~
34 010311025 |BOLT :M10X25 iR I b 1] 1

47



TorIL, VIR —
CONTROLS , ACCELERATOR & CHANGE LEVER

FIG. 214

i ~_ /| 8
18 ol >
otz 1,
]0// 6 \( \0/
5
11/
~
Sy
WZNEYT; o
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
35 | 021500010 [NUT :M10 FUb N
36 011511020 |BOLT :M10X20 Ik 1] 1
37 | 010810816 |BOLT :M8X16 rWA 1] 1
38 | 350756580 |[COVER: R An-:R 1] 1
39 | 010810816 |BOLT :M8X16 Kb 1] 1
40 | 022300008 |U-NUT :M8 FYk: U 1] 1
41 398511640 |BUSH 7Y 2 | 2
42 | 026100008 |WASHER DAY 2 | 2

48



FIG. 215

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i JEFE\"?*% B <t 3 %—
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 320551671 |[FRAME : UPPER IL-L 91 1] 1
2 320551690 |FRAME L4 : 31 1] 1 ~ 25228
2 320551691 |FRAME L4 : 31 1] 1 25229 ~
3 320552950 |FRAME L1 1] 1 ~ 25039
3A 320030102 |FRAME ASSY 7L-L ASSY 1] 1 25040 ~
3 320552951 |FRAME L1 1] 1 25040 ~
4 320552970 |FRAME L1 1] 1 ~ 25039
4 320552971 |FRAME L1 1] 1 25040 ~
5 011511225 |BOLT :M12X25 /AN 8 | 8
6 320562210 |FRAME 7L 1] 1
7 011511025 |BOLT :M10X25 n/AN 2| 2
8 026100010 |WASHER P2 2 | 2
9 011511020 |BOLT :M10X20 /A 2| 2
10 011510855 |BOLT :M8X55 R Ib 2 | 2
11 320552610 |FRAME JL-L : 31 1] 1 ~ 25160
11 320552611 |FRAME JL-L: 31 1] 1 25161 ~
12 011511225 |BOLT :M12X25 R IWb 4 | 4 ~ 25160
12 010311230 |BOLT :M12X30 iR IWb 4 | 4 25161 ~
13 320552520 |FRAME :L.H 7779k : L 1] 1
14 320552540 |FRAME :RH 7779k : R 1] 1
15 011511225 |BOLT :M12X25 EA 8 | 8 ~ 25160
15 011511225 |BOLT :M12X25 /AN 4 | 4 25161 ~
15A 011511235 |BOLT :M12X35 R Ib 4 | 4 25161 ~
16 011511020 |BOLT :M10X20 /A 2 | 2
17 010311025 |BOLT :M10X25 iR IWb 6 | 6
18 021500010 |NUT :M10 Fob 6 | 6
19 011511020 |BOLT :M10X20 /AN 4 | 4
20 011510820 |BOLT :M8X20 R Ib 4 | 4
21 021500008 |NUT :M8 Tk 4 | 4
22 398110110 |RUBBER Tk 4 | 4
23 010411425 |BOLT :M14X1.5-25L |# Lk 4 | 4
24 027100014 |SPRING WASHER Y SAIVYRUD VA 4 | 4
25 026100010 |WASHER PV 4 | 4
26 355605790 |STEP :LH ATY7° L 1] 1
27 355605810 |STEP :RH ATY7 R 1] 1

49



FIG. 215

= T 9 = 7| [m] Jﬁ%ﬂﬂ& B s i =] 1]
RHEES| EES B om B W Q'ty T’i IR = - B <t B =
KeyNo Parts No Description S| W R/P | Serial Number| Size and details| Remarks

28 011510820 [BOLT :M8X20 A 4 | 4

29 026100008 |WASHER DV 4 | 4

30 378308960 |FRAME L—1L 1] 1

31 010311285 |BOLT :M12X5 /A 4 | 4

32 020900012 [NUT :M12 Fb 4 | 4

33 027100012 [SPRING WASHER  [R7°Yu4" 799% 4 | 4

34 026100012 |WASHER 79y 8 | 8

35 399210750 |SPACER AN =4 4 | 4 25161 ~
36 A98510220 |BUSH 7'vYa 10 | 10

37 026109018 |WASHER UPVA 4 | 4 25161 ~
38 026100012 |WASHER Dy 4 | 4 25161 ~
39 320580280 |PLATE 7°L—b 1] 1 25039 ~
40 A44300240 |STOPPER Abyn : Faneq 1 ~ 25104
40 A44300241 |STOPPER AMn : Fantq 1 25105 ~
41 A98120870 |RUBBER Th o Ay 1 25105 ~
42 015300625 [SCREW :M6X25 A9 2 25105 ~
43 020100006 |NUT :M6 b 2 25105 ~
44 | A44300261 |[STOPPER Abyn 948 1 ~ 25104
44 | A44300262 |STOPPER ST 1 25105 ~
45 020900012 [NUT :M12 Fub 1 25105 ~
46 010311030 |BOLT :M10X30 AN 2 25105 ~
47 026100010 |WASHER Dy 4 25105 ~
48 027100010 |SPRING WASHER A2V Iy 2 25105 ~
49 020900010 |NUT :M10 Fob 2 25105 ~
50 398121160 |RUBBER L MJALL90 1 25085 ~

50



FIG. 216

2k, IL—27 (AFTL3v)
NET , ROOF (OPTION)

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 A68260020 [NET I EEUESD 1] 1 OP

2 010310880 |BOLT :M8X80 /AN 4 | 4 OoP

3 026100008 |WASHER 79y 8 | 8 OP

4 027100008 |SPRING WASHER ANV vk 4 | 4 OP

5 020500008 |NUT :M8 Fb 4 | 4 OP

6 378351271 |BRACKET ; R 779k RIL=7 1] 1 OP

7 378351251 |BRACKET ; L 739k LIL=7 1] 1 OP

8 398116380 |RUBBER T4 M4 2 | 2 oP

9 010311080 |BOLT :M10X80 R Ib 4 | 4 OP

10 020500010 |NUT :M10 Fub 4 | 4 OP

11 026100010 |WASHER PV 8 | 8 OP

12 378650140 |ROOF =7 1] 1 OP

13 378150280 |ARCH 7-F 2 | 2 OoP

14 398131270 |SPONGE ARUY 2 | 2 OP

15 378200780 |HOOD SUPPORT 7-F #ik—p 2 | 2 oP

16 398113760 |RUBBER Th 12 | 12 OoP

17 026109033 |WASHER 799y 10 | 10 OP

18 011510820 |BOLT :M8X20 /AN 10 | 10 OP

19 498330120 |KNOB J7 AT 4 | 4 OP

51



FIG. 217

HyE3— F7—L (ZAVE)
CUTTER ARM (FRONT) 22 INCH

28

37
N o7
o
—

RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 A44100550 |LIFT ARM :FRONT J7h 7L RIThH 1 Inc.36
2 A44100570 |LIFT ARM :L.H Y7k 7—L :RIESY) | 1 Inc.36
3 A44100590 |LIFT ARM :R.H J7h 7L w1 1 Inc.36

4 A76200130 |LINK A=Yy 7—4 3
5 026109032 |WASHER UPVA 4 ~ 25010
5 026109032 |WASHER P2 2 25011 ~
6 010131225 |BOLT :M12X25 /AN 4
7 027100012 |SPRING WASHER A7V Ty 4
8 060609002 |GREASE NIPPLE YR ZYT I 3
9 060640000 |GREASE NIPPLE SYR =970 4
10 060620000 |GREASE NIPPLE YA =970 1
11 A44020191 |CYLINDER ASSY YI)u4" ASSY 2
12 A44020181 |CYLINDER ASSY YJu4" ASSY 1
13 026109032 |WASHER P2 3
14 011511225 |BOLT :M12X25 R IWb 3
15 A44420040 |PIN ty 3
16 026100024 |WASHER P2 3
17 030103236 |SPLIT PIN AU EY 3
18 060620000 |GREASE NIPPLE BYR =970 4
19 064400010 |PLUG 759 BYhHTT 1
20 010709077 |BOLT :M8X30 V7" A9)a- 3
21 020700008 |NUT :M8 Fb 3
22 A99231520 {COLLAR h7— 2
23 010311060 |BOLT :M10X60 /A 2
24 022300010 |U-NUT :M10 FYbh U 2
25 010110650 |BOLT :M6X50 iR IWb 2
26 020100006 |NUT :M6 Fb 2
27 A46650110 |BRACKET 777k 2
28 385880300 |SENSOR ASSY oY% ASSY : Yabny| 2
29 015150414 |BOLT :M4X14 R IWb 4 ~ 25222
29 010109392 |BOLT :M14X15 n/AN 4 25223 ~
30 011310620 |BOLT :M6X20 iR Wb 4
36 A98510131 |BUSH 7y¥va 6
37 060609002 |GREASE NIPPLE BYR =970 3
38 A44890013 |SEAL KIT Y—)b KIT 3

52



FIG. 217 HyE3— F7—L (ZAVE)
-A CUTTER ARM (FRONT) 22 INCH

w8 & W Enew B+ |@E o=

MEES

KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
39 A44890022 |BUSH KIT 7wy KIT 3
40 | A40650160 [HOSE GUIDE :L.H f—A D40 L 1 25011 ~
1 25011 ~

41 A40650170 |HOSE GUIDE :RH =2 H4F R

53



FIG. 217
-B

HyE3— F7—L (ZAVE)
CUTTER ARM (FRONT) 26 INCH

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description W R/P | Serial Number|Size and details| Remarks

1 A44101040 |LIFT ARM :FRONT J7h 7L RIThH 1 Inc.42

2 A44101021 |LIFT ARM :L.H Y7 7—L VI L 1 Inc.42

3 A44101141 |LIFT ARM :RH b 7-L :YIR 1 Inc.42

4 A76200220 |LINK A-1u9 7—L 3

5 026109032 |WASHER UPVAd 4

6 010131225 |BOLT :M12X25 iR IWb 4

7 027100012 |SPRING WASHER AVVY T9ox 4

8 060609002 |GREASE NIPPLE YA =97 6

9 060640000 |GREASE NIPPLE YA =97 4

10 060620000 |GREASE NIPPLE YR =970 2

11 A44020191 |CYLINDER ASSY YIJu4" ASSY 2

12 A44020181 |CYLINDER ASSY YIU4" ASSY 1

13 026109032 |WASHER P24 3

14 011511225 |BOLT :M12X25 iR b 3

15 A44420040 |PIN [ 3

16 026100024 |WASHER P24 3

17 030103236 |SPLIT PIN A7 EY 3

18 060620000 |GREASE NIPPLE IR =970 3

19 064400010 |PLUG 739 0YhHTT 1

20 010709077 |BOLT :M8X30 ¥v97" A9a 1

21 020700008 |NUT :M8 FIb 1

22 A99231520 |COLLAR h3— 2

23 010311060 |BOLT :M10X60 iR Wb 2

24 022300010 |U-NUT :M10 FYb U 2

25 010110650 |BOLT :M6X50 R Ib 2

26 020100006 |[NUT :M6 Fob 2

27 A46650110 |BRACKET 7759k EuH— 2

28 385880300 |SENSOR ASSY 14 ASSY : 7MY 2

29 015150414 |BOLT :M4X14 n/AN 4 ~ 25222

29 010109392 |BOLT :M4X15 R IWb 4 25223 ~

30 011310620 |BOLT :M6X20 n/AN 4

31 A99600340 |ARM PIN T-LtY 1

32 A99600350 |ARM PIN 7-LtY 2

33 011511230 |BOLT :M12X30 iR Wb 3

34 A40650130 |HOSE GUIDE =2 B4 2 ~ 25239

54



FIG. 217

HyE3— F7—L (ZAVE)
CUTTER ARM (FRONT) 26 INCH

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description W R/P | Serial Number|Size and details| Remarks

34 A40650190 [HOSE GUIDE H—2 B4V 2 25240 ~

35 011510816 |BOLT :M8x16 /AN 4

36 A44300080 |STOPPER VASTNEPIN EINIC S 9) 2

37 011511235 |BOLT :M12X35 /A 4

38 026100012 |WASHER PPVA 4

39 010131240 |BOLT :M12X40 R Ib 6

40 020900012 |NUT :M12 Fb 6

41 A44890013 |SEAL KIT Y= KIT 3

42 A98510131 |BUSH 7'vYa 6

43 A44890022 |BUSH KIT 7'yYa KIT 3

55



FIG. 218 hyFd—F7—L (1)%)
-A CUTTER ARM (REAR) 22 INCH
20
N
A 3
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 A44100610 |[LIFT ARM :REAR LH [J7b 7—4 B L 1
2 A44100630 |LIFT ARM :REAR RH |J7F 7—4 »YAR 1
3 A76200130 |LINK B=)v9 7—L 2
4 026109032 |WASHER UVIAY 4
5 010131225 |BOLT :M12X25 iR b 4
6 027100012 |SPRING WASHER A7V IR 4
7 060609002 |GREASE NIPPLE YR ZYTI 2
8 060640000 |GREASE NIPPLE YR 97N 4
9 060620000 |GREASE NIPPLE YR ZYT I 2
10 A44020181 |CYLINDER ASSY Y1)u48" ASSY 2
11 026109032 |WASHER UV MAY 2
12 011511225 |BOLT :M12X25 iR Wb 2
13 A44420040 |PIN ty 2
14 026100024 |WASHER U NaY 2
15 030103236 |SPLIT PIN A7UYb EY 2
16 064400010 |PLUG 739 0YhHT T 2
17 010709077 |BOLT :M8X30 497" 2912 2
18 020700008 |NUT :M8 Tk 2
19 A44890013 |SEAL KIT Y= KIT 2
20 060609006 |GREASE NIPPLES JIA Z97°W 2
21 A98510131 |BUSH 71 4
22 A44890022 |BUSH KIT 7991 KIT 2

56



FIG. 218

-B

HhyE— F7—L (1)¥%)
CUTTER ARM (REAR) 26 INCH

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description W R/P | Serial Number|Size and details| Remarks

1 A44101160 |LIFT ARM :REAR LH |7k 7—4 9¥0 L 1 ~ 25242

1 A44101161 |LIFT ARM :REAR LH Y7k 7—A YA L 1 25243 ~

2 A44101180 |LIFT ARM :REAR RH |[J7F 7—4 H¥E R 1 ~ 25242

2 A44101181 |LIFT ARM :REAR RH |[J7F 7—4 :%¥O R 1 25243 ~

3 A76200220 |LINK B=Yv9 74 2

4 026109032 |WASHER UPVad 4

5 010131225 |BOLT :M12X25 R Ib 4

6 027100012 |SPRING WASHER AU IR 4

7 060609002 |GREASE NIPPLE YR ZYT I 2

8 060640000 |GREASE NIPPLE YR 27 4

9 060620000 |GREASE NIPPLE IR =97 2

10 A44020181 |CYLINDER ASSY YU8" ASSY 2 Inc.11,12

11 A44890013 |SEAL KIT Y= KIT 2

12 A44890022 |BUSH KIT 7"yYa KIT 2

13 026109032 |WASHER IPVal 2

14 011511225 |BOLT :M12X25 n/AN 2

15 A44420040 |PIN [} 2

16 026100024 |WASHER UV MAY 2

17 030103236 |SPLIT PIN ATUIM EY 2

18 064400010 |PLUG 759 BYhHTT 2

19 010709077 |BOLT :M8X30 Y7 2912 2

20 020700008 |NUT :M8 Fb 2

21 A99600340 |ARM PIN 7-LEY 2

22 011511230 |BOLT /A 2

23 A44100760 |LIFT ARM J7b 7-L &'A : LR 2 Inc.24

24 A98510131 |BUSH 7yva 4

25 A99431940 |BOLT :M12X30 9% Kb 2

26 026100012 |WASHER DV 2

27 027100012 |LOCK WASHER Y ORIV MUV VA 2

28 020910012 |NUT :M12 FYb 2

29 A44420070 |PIN £y 2

30 398214870 |SPRING YRV 2

31 599730091 |SET PIN YN EY 2

32 010131240 |BOLT :M12X40 iR Wb 4

33 020900012 |NUT :M12 Tk 4

57



FIG. 218 HvRr— F7—L (1)¥)
-B CUTTER ARM (REAR) 26 INCH

34
=4
WZNEYT; o
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
34 060609006 |GREASE NIPPLE YR Z97 W 2

58



FIG. 219

e
.

CURRENT
0,31

Rk, 248
BONNET , FENDERS

= ¥ O = 37| ] Jﬁ%ﬂﬂ& = ¢ ) )
RHEES| EES B om B W Q'ty T’i IR = - B <t B =
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 350111300 |[BONNET : MC ISM [ Y%YF:MCISM | 1 | 1
2 398121150 |RUBBER Th 4 | 4
3 010810820 |BOLT :M8X20 R IWb 4 | 4
4 378106940 |SIDEGUARD : L MC HOOD [#4F #'-F - L MC | 1 1
5 378106950 [SIDEGUARD : R MC HOOD|#4FM #'-F : RMC | 1 1
6 350103830 |BONNET IE ST/ 1] 1
7 010810820 |BOLT :M8X20 /AN 8 | 8
8 398131210 |SPONGE ILaY ARVY 1| 1
9 023100008 |NUT :M8 Tk 2 | 2
10 350502753 |BONNET SUPPORT |K'v&Yh #41 1] 1
11 398121440 |RUBBER u WARY Ny DY) 2 | 2
12 399235760 |COLLAR : BONNET  |h5—: &' v&Wb 2 | 2
13 350503630 |BONNET SUPPORT |f'V% Yk : AT— 1] 1
14 398137200 |{SPONGE ILay ARy 1 1
15 350503700 |BONNET SUPPORT |k V4&Yh 44T 2 | 2
16 398512160 |BUSH 7"y 2 | 2
17 030102516 |SPLIT PIN A7 EY 2 | 2
18 398180671 |GRIP g7 2 | 2
19 023100008 |NUT :M8 Tk 4 | 4
20 350755993 |COVER 774 K=l hiv— 1 1
21 011511025 |BOLT :M10X25 EA 4 | 4
22 026100010 |WASHER UNMAY 4 | 4
23 010311055 |BOLT :M10X55 R Ib 2 | 2
24 022300010 |U-NUT :M10 Tk U 2 | 2
26 310353700 |PLATE YRIINY 1 1
27 010810816 |BOLT :M8X16 iR b 2 | 2
28 350756310 |COVER hn'- 1] 1
29 498330120 |KNOB I7AT 3| 3
30 395651420 |BOX : TOOL PLASTIC|Y—)L Y492 1] 1 ~ 25235
30 398180671 |GRIP g7 1| 1 25236 ~
31 010810816 |BOLT :M8X16 n/AN 2| 2 ~ 25235
32 023100008 |NUT :M8 FYb 2 | 2
33 350765580 |COVER hin'- 1] 1
34 010810816 |BOLT :M8X16 R IWb 4 | 4
35 A50150390 |SIDE COVER :LH YAN hnv—: L 1] 1

59



FIG. 219

CURRENT

i,

0,31

Rk, JzoHF

9.

BONNET , FENDERS
g

= ¥n a = | = Jﬁ%ﬂﬂ& z 3 - = )
RHEES| BRES ] B M Q'ty T’i JEFE\"?*% B <t 3 %—
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
36 A50150400 [SIDE COVER :RH $4F hin-:R 1] 1
37 A50150420 |SIDE COVER :LH $4N An— L 1| 1
38 A50150440 |SIDE COVER :RH $4F An-: R 1| 1
39 398119710 |RUBBER A 2 | 2
40 A98110020 |TRIM NYEY T hnN— | 9 | 9
41 010810820 |BOLT :M8X20 iR b 8 | 8
42 A40500360 |BRACKET 7°79b 2| 2
43 011510820 |BOLT :M8X20 iR b 2| 2
44 026109103 |WASHER UV MAY 2| 2
45 399110280 |CLAMP 9797 2 | 2
46 011510820 |BOLT :M8X20 n/AN 2| 2
47 026109033 |WASHER DAY 8| 8
48 398113760 |RUBBER m A 8 | 8
49 350190171 |COVER :CENTER An—:Kvr9k C 1 1
50 350190181 |COVER :L.H AN — K UrYb L 1 1
51 350190191 |COVER :R.H hnv—:KVrYF R 1| 1
52 350503680 |BONNET SUPPORT L {734 Yk : LKy 1 | 1 ~ 25057
52 350503720 |BONNET SUPPORT L|7'34Yk: L&' va9r 1 | 1 25058 ~
53 350503690 |BONNET SUPPORT R|7'37Yk : R VAYM 1 | 1 ~ 25057
53 350503730 |BONNET SUPPORT R|7'77Yk : R VAV 1 | 1 25058 ~
54 010810614 |BOLT :M6X14 EA 4 | 4
55 398137210 |SPONGE ARYY 2| 2
56 398137190 |SPONGE ARUY 1| 1

60



FIG. 220

STEERING CASE . HYDRAULICS

ATFTFIG —X

e L (key No. 21)

L A

T [Key No, 7] o Ca
P (Key N&E]—%-—H (Key Mo 5)
VIEW A
2NKYT]
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 334011200 |[STEERING CASE ASSY[AT7UYY #-2 ASSY| 1 | 1
2 011611020 [BOLT :M10X1.25-20L |&" L+ 4 | 4
3 340671630 |ADAPTOR 7474 4 | 4
4 052100140 |O-RING oy 4 | 4
5 340693710 |OIL HOSE AN KR AR V=M 1 | 1
6 340693410 |OIL HOSE W F-2 1 1
7 340693420 |OIL HOSE AN w—2A 1] 1
8 399113400 |CLAMP h797° 5|5
9 010110650 [BOLT :M6X50 R Ib 1] 1
10 023100006 [NUT :M6 TYb 1] 1
11 026100006 |WASHER UPad 1] 1
12 010810625 |BOLT :M6X25 iR Wb 313
13 399110340 |CLAMP h797° 1] 1
14 399110280 |CLAMP 9997 3|3
15 010810816 |BOLT :M8X16 iRk 1| 1
16 021500008 [NUT :M8 Fb 3|3
17 398750150 |BAND NN 313
18 052100180 |O-RING oNuy 1|1
19 340671360 |ADAPTOR 7474 1] 1
20 340670280 |ADAPTOR 7474 1| 1
21 340693720 |OIL HOSE AN h—2 1] 1
22 027100006 |SPRING WASHER AVVG D9 1| 1

61



FIG. 221

AAILKROT, o3>0 SA4Y
OIL PUMP , SUCTION LINE

26

0
Ea\g/
29
19
24
27 &3
o7
25 &—35
34

53 20
33
32

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i JEFLT\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 A41110030 |ADAPTOR =97l 1] 1
2 A52360030 |SUCTION STRAINER |#4Y3y AR —+- 1] 1
3 A52150070 |LID 44 74 1] 1
4 A52990020 |GASKET NYxY 1] 1
5 011310614 |BOLT :M6x14 R IWb 6 | 6
6 A41140170 |ADAPTER 790y 1] 1
7 054109013 |GASKET h Ak 1] 1
8 A40610010 |BREATHER I7- 7% 1] 1
9 A40400110 |OIL PIPE AN A7 1] 1
10 052109123 |O-RING ouy 1] 1
11 011510816 |BOLT :M8X16 n/AN 2| 2
12 A40400130 |OIL PIPE AN A7 1] 1
13 A40400120 |OIL PIPE T 47 1] 1 ~ 25095
13 A40400121 |OIL PIPE AN A7 1] 1 25096 ~
14 398111121 |RUBBER Th A W47 2 | 2
15 398750260 |HOSE BAND F-2 WM 4 | 4
16 A40460320 |OIL HOSE TN k-2 1] 1
17 398750420 |HOSE BAND F—AN YN 2 | 2
18 340451050 |OIL PUMP AN K7’ 1] 1
19 340451230 |OIL PUMP AN KV7 1| 1
20 040136004 |BALL BEARING =l ATV 2| 2
21 340460180 |DRIVE GEAR N747 %% 1] 1
22 052300700 |O-RING ouy 1] 1
23 052300600 |O-RING oNuy 1] 1
24 010310875 |BOLT :M8X75 iR IWb 2 | 2
25 012110865 |STUD BOLT AR Kb 2 | 2
26 020500008 |NUT :M8 Fb 2 | 2
27 027100008 |SPRING WASHER AU IR 2 | 2
28 340621610 |FLANGE 779 1] 1
29 052100200 |O-RING oy 2 | 2
30 011310625 |BOLT :M6X25 n/AN 2| 2
31 011310630 |BOLT :M6X30 iR Wb 313
32 340621880 |FLANGE ANV 770V 2 | 2
33 052100200 |O-RING ovy 2 | 2
34 010700620 |BOLT :M6X20 iR b 4 | 4

62



FIG. 221

AAIROT, o3> 5S4
OIL PUMP , SUCTION LINE

25 §%&—35
34
WZNEYT; o
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
35 398480640 [CONNECTOR 12494 2 | 2
36 A98410020 |GAUGE W 59 3/4 1 1 Inc.37
37 | A98890120 |GASKET NyEY 1] 1
38 A98160840 |HOSE =k F1-7° 1 1
39 398750220 |BAND NN 1] 1

63



FIG. 222

T4IL3—

FILTER , HYDRAULICS

s 25108
30 26 27 az-asii0e

= T 9 = Rvd [m] Jﬁ%ﬂﬂ& B s = )
RHEES| EES B om B W Q'ty T’i IR = - B <t B =
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 340500930 |OIL FITER ASSY AL 745 ASSY | 1 | 1

2 340673520 |ADAPTOR 7874 1| 1

3 340550280 |OIL PIPE AN A7 1] 1

4 052100160 |O-RING oNuy 1| 1

5 052100250 |O-RING ol)uy 2 | 2

6 011511016 |BOLT :M10X16 iR IWb 1] 1

7 011511020 |BOLT :M10X20 /AN 1] 1

8 340550060 |OIL PIPE AL N47° 1] 1

9 398481040 |NIPPLE 74 & Wk 2 | 2

10 052100200 |O-RING ouy 4 | 4

11 340693270 |OIL HOSE T K2 1] 1

12 398750420 |HOSE BAND F—RA WUN 2 | 2

13 340501050 |OIL FILTER : HST A4 2445 - HST 1 1

14 340560340 |FLANGE 779 1] 1

15 011510820 |BOLT :M8X20 iRk 2 | 2

16 340670030 |ADAPTOR 7474 1] 1 ~ 25091
17 340673740 |ADAPTOR 74874 1] 1 ~ 25125
17 340673870 |ADAPTOR 7874 1 1 25126 ~
18 052100140 |O-RING oNuy 1] 1

19 340692060 |OIL HOSE G3/8 AN F-2 1] 1
20 340693460 |OIL HOSE AN K2 1] 1 ~ 25109
20 340693450 |OIL HOSE A F—2 1] 1 25110 ~
21 340551420 |OIL PIPE :IN A4V W47 IN 1] 1 ~ 25109
21 340551560 |OIL PIPE :IN A4 V47 IN 1 1 25110 ~
22 340551450 |OIL PIPE ANV NA7 5=-5—] 1 | 1
23 340693240 |OIL HOSE T k-2 2 | 2
24 398756280 |HOSE BAND F—A WU 4 | 4
25 340551430 |OIL PIPE :OUT AV W47 :0UT | 1| 1 ~ 25109
25 340551570 |OIL PIPE :OUT A4 V47" 0UT | 1 1 25110 ~
26 398480240 |BOLT BANJO : PF3/8|741 & ILb 1] 1
27 052100200 |O-RING oNuy 2| 2
28 340811110 |BRACKET 75k 1] 1
29 011511016 |BOLT :M10X16 /A 2 | 2
30 399101910 |CLAMP h7397° 2 | 2
31 011510830 |BOLT :M8X30 iR b 2 | 2

64



T4IL3—

FIG. 222 FILTER , HYDRAULICS

17
LY

19— 18—=

al:~25109
a0 2 27 a2:25110-

—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
32 | 010810816 |BOLT :M8X16 Ik 4| 4
33 340674320 |ADAPTOR 7874 1| 1 25092 ~
34 | 340671360 |ADAPTOR 7874 1] 1 25092 ~
35 | 052100200 |O-RING oYuy 1] 1 25092 ~
36 | 026100010 |WASHER UPVAY 2 | 2

65



FIG. 223

H.S. TKSA4J
H.S.T DRIVE

FIG.213
MNo.27
FIG.213
FIG.213 No.13
No.21
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

1 322800162 |HS.T HST 1] 1
2 052300400 |O-RING oNuy 1| 1
3 052300600 |O-RING oy’ 1] 1
4 011511050 |BOLT :M10X50 /AN 4 | 4
5 340673240 |ADAPTOR 7574 : AbL—F 1] 1
6 340107231 |CONTROL LEVER avkE-L binv- 1] 1
7 010310835 |BOLT :M8X35 R Ib 1] 1
8 027100008 |SPRING WASHER AU IR 3| 3
9 020900008 |NUT :M8 Fb 2 | 2
10 040146000 |BALL BEARING =l ATYUY 1| 1
11 036100010 |SNAP RING AT )0y 1] 1
12 324202781 |SHIFT ARM Y7 P-LHST:N | 1 | 1
13 398510150 |BUSH 7'y 1] 1
14 324120980 |BOSS A 1] 1
15 011510845 |BOLT :M8X45 R IWb 1] 1
16 498221080 |SPRING Y ORIV 1| 1
17 324501260 |SHIFT GUIDE ZIR K 1| 1
18 011511020 |BOLT :M10X20 /AN 2 | 2
19 378910020 |DAMPER Fyn— 1] 1
20 398120950 |RUBBER 7= 1N %) 1] 1
21 398381041 |JOINT ASSY Y"34Uh ASSY 1] 1
22 322613180 |COUPLING tYya 1] 1
23 011511225 |BOLT :M12X25 iR Wb 3|3
24 030300412 |SPRING PIN AN EY 6 | 6
25 322630140 |BOSS s 1] 1
26 010109265 |BOLT : JOINT A NERV= PPN 1] 1
27 064210025 |SEALING CAP Y=uy Y7 1 1
28 320720230 |COUPLING VLIV 1] 1
29 010701035 |BOLT :M10X35 n/AN 6 | 6
30 026100008 |WASHER VAl 1] 1
31 030102020 |SPLIT PIN AU EY 1] 1
32 052100120 |O-RING oy’ 1] 1

66



FIG. 223

H.S. TKSA4J
H.S.T DRIVE

HG.213 M2 s

fsrs.ua Mo.13
al
FIG.213 No.21
17 =m—22
é—EE
—
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 322800162 |[H.S.T HST 1] 1
2 052300400 |O-RING oNuy 1| 1
3 052300600 |O-RING oy’ 1] 1
4 011511050 |BOLT :M10X50 b 4 | 4
5 340673240 |ADAPTOR 7574 : AbL—F 1] 1
6 052100120 |O-RING oy 1] 1
7 340107231 |CONTROL LEVER avka- biv- 1] 1
8 010810835 |BOLT :M8X35 R Ib 1] 1
9 023100008 [NUT :M8 Fb 2 | 2
10 040146000 |BALL BEARING =l ATYUY 1| 1
11 036100010 [SNAP RING AT )0y 1] 1
12 324203480 |SHIFT ARM Y7 P-LHST:N | 1 | 1
13 398510150 |BUSH 7'y 1] 1
14 324120980 |BOSS A 1] 1 ~ 25267
14 422530011 |BOSS iR 1 1 25268 ~
15 010810845 |BOLT :M8X45 AN 1] 1
16 324501590 |SHIFT GUIDE ZIR K 1| 1
17 011511020 |BOLT :M10X20 R IWb 2 | 2
18 334800350 |ROD END Ayh IUM 1 1
19 020900008 NUT :M8 Fb 1] 1
20 358511590 |ROD ayk 1] 1
21 398216400 |SPRING ANy 1] 1
22 026100010 |WASHER Dyx 2 | 2
23 022300010 |U-NUT : M10 Fyb: U 1] 1
24 398381041 |JOINT ASSY Y'3{uh ASSY 1] 1
25 010109265 |BOLT : JOINT NPT DTS BT
26 027100008 |SPRING WASHER A2UVY D9vx 1] 1
27 398120950 |RUBBER 7= 1N =) 1] 1
28 322630140 |BOSS wA 1] 1
29 064210025 [SELING CAP V=00 Xey7 1] 1
30 030300412 |SPRING PIN AN EY 9 | 9
31 320720230 |COUPLING hy2 )0y 1] 1
32 010701035 |BOLT :M10X35 /A 6| 6
33 322613180 |COUPRING Y2 1] 1
34 011511225 |BOLT :M12X25 iR b 3| 3

67



FIG. 223

H.S. TKSA4J
H.S.T DRIVE

FI5.213 Na.21

-

FIG.Z13 Ma.2f
FJI_G.113 Mo k3

4 2
— 23
WZNEYT; o
RUHES| HRES # & 4 W AOERC |flmmew v |w o=
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
35 378910370 | DAMPER 8yn— ASSY 1 1
36 031310825 |PIN EF74vEY 1 1
37 022300008 |U-NUT :M8 Fyb U 1 1
38 026100008 [WASHER Nyox 2 2
39 030102020 |SPLIT PIN A7k £ 2 2

68



a7V PSR 2y aYy
HYDRAU STATIC TRANSMISSION

83 82 40

FIG. 224

5
INCLUDES:
11,1214, & 53

INCLUDES:
11,1314, & 53

88(17,22,45,46,47,49,62,65,66,68)

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]
RHEES| BRES ] B M Q'ty T’i JEFLT\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks
1 322800162 |H.S.T :18CC/REV. HST 1] 1
1A * CASE -2 1| 1 HiSA T
2 322840825 |KIT, CYLINDER BLOCK [V)v4" 7°09% KIT 1 1
3 * CASE, CHARGE PUMP [r—2 1| 1 HESA T
4 322840823 |CHARGE PUMP KIT |#¥—Y #'v7° KIT 1 1
5 322840824 |KIT, CYLINDER BLOCK |¥)v4" 7°'0Y4 KIT 1 1
6 322840790 |PLATE, SWASH A9y 7°b—h 1] 1
7 322840791 |SHAFT, UPPER Vawl ks 1 1
8 322840792 |SHAFT, LOWER Va2 1] 1
9 322840793 |VALVE PLATE, UPPER|N' V7" 7°L—F 1 1
10 322840794 |VALVE PLATE, LOWER|N' V7™ 7°L—F 1| 1
11 * PISTON ASSY E'AbY ASSY 18] 18 HAEA T
12 322840795 |THRUST PLATE A7AL 7L} 1] 1
13 * RETAINER 74T 2 | 2 HAEAR Tl
14 * RETAINER HOLDER |#L4 - 2 | 2 HESA T
15 322840796 |SHAFT b4y YYIFS/A | 1| 1
16 322840797 |BALL BEARING = ATV 1| 1
17 322840798 |OIL SEAL TAo—I 2 | 2
18 322840799 |WASHER UV 1] 1
19 040106205 |BALL BEARING w= ATV 2 | 2
20 322840801 |BEARING, NEEDLE  [=—F )L A7YUY 2 | 2
21 322840802 |COVER hn'— 1] 1
22 322840803 |PLUG, BORE &7 799 1] 1
24 322840804 |SLIDES, METAL A74N A 1 1
25 * ROTOR A—4— 1] 1 HAEA
26 322840773 |CONTROL VALVE ASSY [ V7" ASSY 2| 2
29 322840774 |PLUG 73 2 | 2
31 322840775 |SPRING ANy 2 | 2
32 322840728 |CONTROL VALVE N7 1] 1
33 322840727 |SPRING AUy 1] 1
34 322840805 |PIN ] 1] 1
35 322840806 |BUSHING 7"y 1] 1
36 322840807 |BUSHING 7y 1] 1
37 322840808 |SOCKET HEAD BOLT |4 Yk AYF K ILb 8| 8
38 010701045 |BOLT, M10 x 45 R IVb - kOEyh 2 | 2

69



88(17,22,45,46,47,49,62,65,66,68)

FIG. 224

a7V SR 2y ay

HYDRAU STATIC TRANSMISSION

INCLUDES:
11,123,114, & 53

8

1A

82 40

INCLUDES:
11,1314, & 53

= n a = hvd [ ﬁ%{@%& E A ry = 5:F|]

RHEES| BRES ] B M Q'ty T’i JEFE\"?*% B <t 3 %
KeyNo Parts No Description S| W R/P | Serial Number|Size and details| Remarks

39 322840809 |PIN ) 6 | 6

40 322840810 |PIN [} 2| 2

41 036500055 |RING, SNAP, M55, Int [2FY7° Y4’ 2 | 2

42 036500030 |RING, SNAP, M30, Int |RFY7" vy 2 | 2

43 036100025 |RING, SNAP, M25, Ext [RFY7° Y4’ 2 | 2

44 036100020 |RING, SNAP, M20, Ext [RF+Y7° )u¥’ 1] 1

45 052300600 |[O-RING oy’ 2 | 2

46 052300650 |O-RING oNuy 1] 1

47 322840811 |GASKET hAryb 1] 1

49 322840812 |0-RING ouy 1] 1

50 * SPRING YoAIV/X 2 | 2 HESA T

56 322840813 |PLUG 73 4 | 4

57 322840814 |COVER A — 1] 1

60 026100010 [WASHER, M10 UDMAd 2 | 2

61 015300614 |SCREW :M6X14 A9Y)a 3| 3

62 322840815 |OIL SEAL AN -l 1] 1

63 * PLATE 7°L—F 1] 1 HEGA AT

64 * SCREW A9a 2 | 2 HiS AT

65 052110110 |[O-RING oNuy 4 | 4

66 322840816 |OIL SEAL AL =) 1] 1

67 322840821 |PLATE 7°L—F 1] 1

68 052110180 |O-RING oNuy 2| 2

69 322840817 |SCREW A9)a 4 | 4

74 036500052 |[SNAP RING A7)0y 1] 1

79 * COLLOR h7— 1] 1 HAEA

80 322840818 |THRUST PLATE AFAN 7°V—h 1] 1

81 322840779 |PIN ty 2 | 2

82 322840819 |ROLLER BEARING  |B—5 A 7YYy 1] 1

83 322840820 |GUIDE ASSY h4F ASSY 1] 1

85 * COLLOR h7— 1| 1 HES AT

86 410810430 |PIN £y 2| 2

88 322840822 |SEALS KIT, AT KIT 1] 1

70



